v/ 7

lllustrated Parts Manual

Model
67SL

3121323

October 15, 2013

ANSI







REVISION LOG

October 15, 2006 - Original Issue of Manual (Edited to B/M 0010689 Revision 4)
March 15, 2007 - Revised Manual (Edited to B/M 0010689 Revision 5)

June 30, 2007 - Revised Manual (Edited to B/M 0010689 Revision 6)
November 30, 2007 - Revised Manual (Edited to B/M 0010689 Revision 8)
April 30, 2008 - Revised Manual (Edited to B/M 0010689 Revision 8)

May 15, 2009 - Revised Manual (Edited to B/M 0010689 Revision 9)
September 21, 2010 - Revised Manual (Edited to B/M 0010689 Revision 11)
March 15, 2011 - Revised Manual (Edited to B/M 0010689 Revision 13)
September 1, 2011 - Revised Manual (Edited to B/M 0010689 Revision 13)
November 10, 2011 - Revised Manual (Edited to B/M 0010689 Revision 13)
February 27, 2012 - Revised Manual (Edited to B/M 0010689 Revision 13)
June 29, 2012 - Revised Manual (Edited to B/M 0010689 Revision 13)
September 21, 2012 - Revised Manual (Edited to B/M 0010689 Revision 13)
January 30, 2013 - Revised Manual (Edited to B/M 0010689 Revision 13)
April 18, 2013 - Revised Manual (Edited to B/M 0010689 Revision 13)

July 16, 2013 - Revised Manual (Edited to B/M 0010689 Revision 13)
October 15, 2013 - Revised Manual (Edited to B/M 0010689 Revision 13)

3121323 67SL



REVISION LOG

67SL 3121323



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.
SECTION 1-FRAME . . . ettt et et e e e e e e e e e e e e e e e e e 1-1
1-1 STEERING INSTALLATION . .. e e 1-2
1-2 REAR AXLE INSTALLATION . . ..o e e e 1-4
1-3 WHEEL DRIVE INSTALLATION . . . ..o e e 1-6
1-4 DRIVE MOTOR ASSEMBLY. . . . oo e e e 1-8
1-5 DRIVE HUB ASSEMBLY .. e e 1-10
1-6 LADDER & LEVELING CYLINDERS INSTALLATION . ... ... .. 1-14
SECTION 2 - GROUND CONTROLS . . . . e ev et ee et e e e e e e e e e 2-1
2-1 VALVE SIDE COMPONENTS INSTALLATION .. ... o e 2-2
2-2 MAIN VALVE ASSEMBLY . ... e e 2-6
2-3 DRIVE VALVE ASSEMBLY (PRIORTO S/N 1200022933) . ........ccvvvinnn 2-8
2-4 DRIVE VALVE ASSEMBLY (S/N 1200022933 TO PRESENT). .. .. ............... 2-10
2-5 HAND PUMP ASSEMBLY . ... e e 2-12
2-6 MAIN TERMINAL BOX ASSEMBLY . . . . . oo e 2-14
2-7 ENGINE SIDE COMPONENTS INSTALLATION . . .. ... e 2-16
2-8 ENGINE INSTALLATION . ... e e e e 2-20
2-9 FUEL TANK INSTALLATION . . .o e e 2-24
2-10 HOODS INSTALLATION . ... e e e 2-26
SECTION 3-SCISSORS ARMS . . .. vt ettt e e e e e e e e e e e 3-1
3-1 SCISSORS ARMS INSTALLATION . . . oo e e 3-2
SECTION 4 -PLATFORM. . . .« e ee et et e e e e e e e e e e e e e e e 4-1
4-1 PLATFORM AND ACCESSORIES INSTALLATION . ... .. 4-2
4-2 PLATFORM CONSOLE ASSEMBLY & INSTALLATION . ......... .. ... 4-8
4-3 DRIVE/STEER CONTROLLER ASSEMBLY . . . ... o 4-12
SECTION 5-CYLINDER . ...ttt et e e e et e e e e e e e e e e e e 5-1
5-1 LIFT CYLINDER ASSEMBLY . . . ..o e e 5-2
5-2 LEVELING CYLINDER ASSEMBLY . . . ..o e 5-4
5-3 PLATFORM EXTENSION CYLINDER ASSEMBLY . ... 5-6
5-4 STEER CYLINDER ASSEMBLY . . . .. o e 5-8
SECTION 6 - HYDRAULIC - . .« o e e et et e e e e e e e e e e e e e e e 6-1
6-1 HYDRAULIC DIAGRAM (PRIORTO S/N 1200021262) . . . . ... ..o e e e n e 6-2
6-2 HYDRAULIC DIAGRAM (S/N 1200021262 TO PRESENT) . ..................... 6-8
SECTION 7 - ELECTRICAL . . . e e ettt e e e e e e e e e e e e e e e e e 7-1
7-1 ELECTRICAL SCHEMATIC . . ... e e e 7-2
7-2 HARNESS COMPONENTS INSTALLATION . . ... .o e 7-18
SECTION 8-DECALS . . . e vt e ee e e e e e e e e e e e e e e e e e e 8-1
8-1 DECAL INSTALLATION . . .o e e e e 8-2
SECTION 9 - RECOMMENDED SERVICE PARTS STOCK . . . .« et teeeeeeeaeenenen. 9-1
SECTION 10 -SPECIAL OPTIONS . . . . ov ettt e et et e e et e e e e e eeeaens 10-1
3121323 67SL i



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.

SECTION 11 -PARTNUMBERINDEX ....... ..ttt i iinienaennnens 11-1

ii 67SL 3121323



3121323

SECTION 1
FRAME

67SL

1-1



SECTION 1 FRAME

FIGURE 1-1. STEERING INSTALLATION

1-2

67SL

3121323



SECTION 1 FRAME

FIGURE 1-1. STEERING INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275465 Ref. STEERING INSTALLATION F
1 0100019 A/R Locking, Compound
2 0711230 1 Bolt M12 x 125mm
3 0761210 3 Bolt M12 x 20mm
4 0761214 8 Bolt M12 x 30mm
5 3331215 1 Nut M12
6 4832100 11 Lockwasher M12
7 H900007 1 Steering Cylinder Assembly (See Section 5 for Breakdown)
8 2160016 6 Fitting, Grease
9 Not Used
10 S001286 2 Seal
11 S001613 2 O-Ring
12 S006615 1 Spindle Left
12A S001551 1 Bushing
13 S006665 1 Spindle Right
13A S001551 1 Bushing (Not Shown)
14 S006812 1 Rod, Tie
15 S200243 2 Thrustwasher
16 S200252 1 Washer, Brass (50mm O.D.)
17 S200253 1 Washer, Brass (40mm O.D.)
18 S201004 2 Pin
19 S201005 2 Cap
20 S900052 1 Pin
21 S900053 1 Pin
22 4812100 2 Flatwasher M12
23 S000142 6 Cap, Grease Fitting
S201086 Ref. FRAME WELDMENT N
101 S000182 4 Bushing
3121323 67SL 1-3




SECTION 1 FRAME




SECTION 1 FRAME

FIGURE 1-2. REAR AXLE INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275464 Ref. REAR AXLE INSTALLATION B
1 0100019 A/R Locking, Compound
2 0712022 8 Bolt M20 x 65mm
3 3332011 8 Nut M20
4 5242000 16 Flatwasher, Hardened
5 S201059 1 Rear Axle Weldment
3121323 67SL 1-5




SECTION 1 FRAME

FIGURE 1-3. WHEEL DRIVE INSTALLATION

101 LEFT SIDE (NOT SHOWN) —
102 RIGHT SIDE (SHOWN)

8\ B\
S
103 n
Q) @/
IO

1-6 67SL

3121323



SECTION 1 FRAME

FIGURE 1-3. WHEEL DRIVE INSTALLATION

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0275475 Ref. DRIVE INSTALLATION G
1 0100019 A/R Locking, Compound
2 0761215 8 Bolt M12 x 35mm
3 0771619 32 Bolt M16 x 55mm
4 4832100 8 Lockwasher M12
5 5241600 32 Flatwasher, Hardened
6 H000219 4 Drive Hub Assembly (See Figure 1-5 for Breakdown)
7 H000443 4 Drive Motor Assembly (See Figure 1-4 for Breakdown)
8 S003991 24 Wheel Nut
$900224 Ref. TIRE & WHEEL INSTALLATION E
101 S900225 2 Wheel & Tire Assembly - Foam Filled (Left Side)
102 S900226 2 Wheel & Tire Assembly - Foam Filled (Right Side)
Ref. Note: Assemblies may require ballast/foam filling to
manufacturer’s specifications prior to installing on a
machine. Refer to Operation & Safety or Service &
Maintenance Manuals. Purchase individual tire and/or rim
only if able to foam fill tire & wheel assembly, otherwise,
purchase complete assembly.
$900227 4 Rim (1 per Assembly)
4520288 4 Tire (1 per Assembly)
103 S004000 24 Cap, Wheel Nut
3121323 67SL 1-7




SECTION 1 FRAME

FIGURE 1-4. DRIVE MOTOR ASSEMBLY

(¢

13

o

=

%}

\
0

=1

(g
a

/]

e

1-8 67SL 3121323



SECTION 1 FRAME

FIGURE 1-4. DRIVE MOTOR ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H000443 Ref. DRIVE MOTOR ASSEMBLY D
1to2 Not Used
3 7027861 1 Seal, Dust
4 Not Used
5 Use 7020127 1 Seal, Shaft
6 Not Used
7 7020128 1 Race, Bearing
8 7020129 1 Bearing, Needle
9to 12 Not Used
13 See Note 1 Shaft & Housing (Note: Not Available - Purchase Complete
Assembly)
14 7027941 1 Shaft, Cardan
15 Not Used
16 Use 7020127 3 O-Ring
17 7027939 1 Plate, Distributor
18 See Note 1 Gear Set (Note: Not Available - Purchase Complete Assembly)
19 7027940 1 Cover, End
20 Use 7020127 7 Washer
21 See Note 7 Screw M8 x 45mm (Note: Not Available - Purchase Locally)
221024 Not Used
25 7020127 1 Seal Kit - HO00443 Motor (Includes Items 3,5,16 & 20)
3121323 67SL 1-9




SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY

. @!\561

17

1-10 67SL 3121323



SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H000219 Ref. DRIVE HUB ASSEMBLY E
1 Not Used
2 See Note 1 Spindle (Note: Not Available - Purchase Complete Assembly)
3to4 Not Used
5 See Note 1 Hub (Note: Not Available - Purchase Complete Assembly)
6 70000239 1 Gear Ring
7 See Note 1 Cover (Note: Not Available - Purchase Complete Assembly)
8 See Note 1 Flange (Note: Not Available - Purchase Complete Assembly)
9 See Note 1 Coupling (Note: Not Available - Purchase Complete Assembly)
10 See Note 1 Thrustwasher (Note: Not Available - Purchase Complete
Assembly)
11 See Note 1 Thrustwasher (Note: Not Available - Purchase Complete
Assembly)
12 See Note 1 Circlip (Note: Not Available - Purchase Locally)
13 Not Used
14 See Note 3 Planetary Gear (Note: Not Available - Purchase Complete
Assembly)
15t0 16 Not Used
17 See Note 3 Pin (Note: Not Available - Purchase Complete Assembly)
18 See Note 6 Thrustwasher (Note: Not Available - Purchase Complete
Assembly)
19 See Note 6 Spacer (Note: Not Available - Purchase Complete Assembly)
20to 25 Not Used
26 70000240 1 Sun Pinion
27 to 32 Not Used
33 See Note 1 Piston (Note: Not Available - Purchase Complete Assembly)
34 70000241 16 Spring
35 70000242 5 Disc
36 70000243 6 Disc
37 70000244 1 Lock Nut
38 Not Used
39 70000245 2 Bearing
40 70000246 1 Bearing
41 70000247 1 Bearing
42 See Note 6 Bearing (Note: Not Available - Purchase Complete Assembly)
43 See Note 1 Circlip (Note: Not Available - Purchase Locally)
44 See Note 1 Circlip (Note: Not Available - Purchase Locally)
45 See Note 1 Disc (Note: Not Available - Purchase Complete Assembly)
46 See Note 1 Circlip (Note: Not Available - Purchase Locally)
47 See Note 1 Plug (Note: Not Available - Purchase Locally)
48 70000248 1 O-Ring
49 70000249 2 O-Ring
50 70000250 1 O-Ring
51 70000251 1 O-Ring
52 70000252 1 O-Ring
53 70000253 1 Oil Seal
54 70000254 1 Gasket
55 70000255 1 O-Ring
56 70000256 1 Blocking Ring
3121323 67SL 1-11




SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
57 70000257 1 O-Ring
58 70000258 1 Blocking Ring
59 See Note 8 Screw (Note: Not Available - Purchase Locally)
60 See Note 2 Screw (Note: Not Available - Purchase Locally)
61 See Note 2 Screw (Note: Not Available - Purchase Locally)
62 See Note 2 Plug (Note: Not Available - Purchase Locally)
63 See Note 2 Washer (Note: Not Available - Purchase Locally)
64 See Note 1 Plug (Note: Not Available - Purchase Locally)
65 See Note 1 Disc (Note: Not Available - Purchase Complete Assembly)
66 70000259 6 Threaded Stud
67 70000260 1 O-Ring
68 70000346 1 Reduction Gear Kit
69 S003991 6 Wheel Nut
1-12 67SL 3121323




SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3121323

67SL

1-13




SECTION 1 FRAME

FIGURE 1-6. LADDER & LEVELING CYLINDERS INSTALLATION

(LEFT FRONT/

RIGHT REAR)
16 (RIGHT FRONT/

LEFT REAR)

17

3121323

67SL

1-14



SECTION 1 FRAME

FIGURE 1-6. LADDER & LEVELING CYLINDERS INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275478 Ref. LEVELING CYLINDER INSTALLATION C
1 4031510 16 Capscrew M4 x 30mm
2 0700817 8 Bolt M8 x 45mm
3 0700818 16 Bolt M8 x 50mm
4 0700833 16 Bolt M8 x 160mm
5 0701222 16 Bolt M12 x 70mm
6 0760608 16 Bolt M6 x 16mm
7 0701018 8 Bolt, M10 x 50mm
8 4832000 8 Lockwasher M10
9 4832100 16 Lockwasher M12
10 4831700 16 Lockwasher M6
11 4831900 40 Lockwasher M8
12 E000269 4 Connector, Strain Relief (PG13.5)
13 E000359 4 Switch, Limit
14 HO000558 2 Valve Assembly (8 Bar) (Front Leveling Cylinders)
(No Replacement Parts Available - Replace Complete Valve)
15 HO000559 2 Valve Assembly (1 Bar) (Rear Leveling Cylinders)
(No Replacement Parts Available - Replace Complete Valve)
16 H900018 2 Leveling Cylinder Assembly (Right Front & Left Rear) (See
Section 5 for Breakdown)
17 H900019 2 Leveling Cylinder Assembly (Left Front & Right Rear) (See
Section 5 for Breakdown)
18 S001640 4 Bumper
19 S004039 2 Cover, Leveling Switch (Right Front & Left Rear)
20 $900002 4 Plate
21 S900003 4 Gasket
22 S900013 4 Plate, Leveling Switch
23 S900014 8 Spacer, Leveling Switch
24 $900021 4 Bracket, Limit Switch
25 $900238 2 Cover, Leveling Switch (Left Front & Right Rear)
26 2160016 4 Fitting, Grease
27 S000142 4 Cap, Grease Fitting
0275508 Ref. LADDER INSTALLATION A
101 0761010 4 Bolt M10 x 20mm
102 4832000 4 Lockwasher M10
103 S900064 1 Ladder
103A S004014 9 Step Plate
3820510 27 Rivet
3121323 67SL 1-15




SECTION 1 FRAME

FIGURE 1-6. LADDER & LEVELING CYLINDERS INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

67SL

3121323




3121323

SECTION 2
GROUND CONTROLS

67SL

2-1



SECTION 2 GROUND CONTROLS

FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION

B

2-2 67SL

3121323



SECTION 2 GROUND CONTROLS

FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275477 Ref. VALVE COMPARTMENT INSTALLATION F
1 0700617 2 Bolt M6 x 45mm
2 0760810 2 Bolt M8 x 20mm
3 0760812 4 Bolt M8 x 25mm
4 0761012 A/R Bolt M10 x 25mm
5 0761015 4 Bolt M10 x 35mm
6 3290605 2 Nut M6
7 4811700 4 Flatwasher M6
8 Not Used
9 4831900 A/R Lockwasher M8
10 4832000 A/R Lockwasher M10
11 HO000019 1 Lowering Valve Assembly D
7012986 1 Coail
7012941 1 Cartridge, Valve
7010543 1 Seal Kit - 7012941 Valve
12 1 Hand Pump Assembly Options:
H000285 Prior to S/N 1200021262 (See Figure 2-5 for Breakdown)
320066 S/N 1200021262 to Present (No Breakdown Available at Time
of Printing)
13 H000324 1 Main Valve Assembly (See Figure 2-2 for Breakdown)
14 H000363 1 Manifold, Pressure Distribution (Prior to S/N 1200021262)
15 HO000370 1 Valve, Steer (Note: Valve currently purchased from multiple D
vendors. Service parts no longer available.)
16 1 Drive Valve Assembly Options:
Use 1001113273 Prior to S/N 1200022933 (was p/n H005376) (See Figure 2-3 for
Breakdown)
1001111759 S/N 1200022933 to Present (See Figure 2-4 for Breakdown)
17 S200267 1 Bracket, Hydraulic Pressure Manifold (Prior to S/N 1200021262)
18 S201091 1 Bracket, Valve Mounting
19 0760814 2 Bolt M8 x 30mm
20 0761010 2 Bolt M10 x 20mm
21 3291001 2 Nut M10
22 DLO113 1 Lever, Hand Pump (S/N 1200021262 to Present)
23 0700817 2 Bolt M8 x 45mm
24 0700820 1 Bolt M8 x 60mm
25 4811900 3 Flatwasher M8
26 3290805 3 Locknut M8
27 1001103611 1 Bracket, Hand Pump (S/N 1200021262 to Present)
0275599 Ref. GROUND CONTROLS INSTALLATION E
101 0700815 4 Bolt M8 x 35mm
102 0760610 6 Bolt M6 x 20mm
1083 0761010 4 Bolt M10 x 20mm
104 1787217 2 Clamp, Battery
105 Not Used
106 3290605 6 Nut M6
107 Not Used
3121323 67SL 2-3




SECTION 2 GROUND CONTROLS

FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
108 4811700 12 Flatwasher M6
109 Not Used
110 4832000 4 Lockwasher M10
111 8008750 2 Battery
112 Not Used
113 E900032 1 Ground Control Panel Assembly (See Items 201-214 for
Breakdown)
114 E900037 1 Electrical Panel Assembly (See ltems 301-314 for Breakdown)
115 4831900 4 Lockwasher M8
E900032 Ref. GROUND CONTROL PANEL ASSEMBLY E
Ref. Note: All machines from start of production to revision D
have been updated to revision E.
201 0760608 2 Bolt M6 x 16mm
202 3290605 2 Nut M6
203 4060802 4 Guard, Switch
204 4360314 2 Switch, Toggle
205 4360671 1 Switch, Toggle
206 4360469 1 Switch, Key
206A 2860030 2 Key, Replacement
207 4360475 1 Switch, Emergency Stop
7020175 1 Cap, Red
7020176 1 Block, Contact
208 4360698 1 Switch, Toggle
209 4811700 4 Flatwasher M6
210 E000059 1 Switch, Battery Disconnect
70001114 1 Handle
211 E900033 1 Plate, Switch Mounting
212 E900034 1 Decal, Ground Panel
213 E900048 1 LED, Yellow
214 E900055 1 Harness, Ground Panel (See Section 7 for Breakdown)
E900037 Ref. ELECTRICAL PANEL ASSEMBLY D
301 0760605 4 Bolt M6 x 10mm
302 0760610 4 Bolt M6 x 20mm
303 0760810 1 Bolt M8 x 20mm
304 3290605 4 Nut M6
305 3290805 1 Nut M8
306 4031605 4 Capscrew M5 x 10mm
307 4811700 8 Flatwasher M6
308 4811900 2 Flatwasher M8
309 4831600 4 Lockwasher M5
310 4831700 4 Lockwasher M6
311 E000044 1 Switch, Tilt
312 E000063 1 Horn
313 E900061 1 Main Terminal Box Assembly (See Figure 2-6 for Breakdown)
314 S200265 1 Panel, Electrical Carrier
2-4 67SL 3121323




FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0275476 Ref. ENGINE INSTALLATION G
401 to 408 Not Used
409 1 Control Box, Deutz Engine Options:
HO005559 Prior to S/N 1200016566
1001094781 S/N 1200016566 to Present
70001352 1 PC Board with LEDs
70001353 1 E-Prom w/ Software
70001355 1 Diode
70000634 1 Hourmeter
70000635 2 Switch, Pushbutton
70001122 4 Mount, Isolator
410to 415 Not Used
416 3290405 4 Locknut M4
417 4811400 4 Flatwasher M4
3121323 67SL 2-5




SECTION 2 GROUND CONTROLS

FIGURE 2-2. MAIN VALVE ASSEMBLY

3121323

67SL

2-6



SECTION 2 GROUND CONTROLS

FIGURE 2-2. MAIN VALVE ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H000324 Ref. MAIN VALVE ASSEMBLY F
1 Not Used
2 HO000353 1 Section, Pump (Left Side)
8007939 1 Seal Kit - HO00353 Section
2A 8007944 1 Pilot Supply Assembly
2B 7027912 1 Relief Assembly
3 H000352 1 External Pilot Supply
4 7028847 6 Valve Section (With Relief Valve) (All Functions Except Lift) (was
p/n HO00188)
8007935 6 Seal Kit - 7028847 Section (was p/n HO00031)
5 H000542 1 Valve Section (Without Relief Valve) (Lift Functions Only)
8007935 1 Seal Kit - HO00542 Section (was p/n HO00031)
6 H000580 1 End Plate
See ltem 17 1 Seal Kit - HO00580 Section
7 1 Valve, Relief (Platform Function Only) Options:
H000602 Prior to S/N 1200008864
HO000609 S/N 1200008864 to Present
8 H005250 11 Valve, Relief (All Functions Except Lift Function)
9 1 Spool (Platform) Options:
H000390 Prior to S/N 1200008864
H000514 S/N 1200008864 to Present
10 7027915 1 Spool (Drive)
11 H000516 1 Spool (Lift)
12 H000512 4 Spool (Outrigger)
13 HO000191 6 Electrical Activator (on-off) (All Functions Except Drive)
8007954 6 Seal Kit - HO00191 Electrical Activator (was p/n HO00032)
7028846 24 Screw, Mounting
7028849 6 DIN Connector (Black)
14 H000206 1 Electrical Activator (Proportional High) (Drive Function Only)
8007954 1 Seal Kit - HO00206 Electrical Activator (was p/n HO00032)
7028846 4 Screw, Mounting
8007953 1 DIN Connector (White)
15 7028893 7 Mechanical Activation Assembly (was p/n H000187)
8007894 7 Seal Kit - 7028893 Mechanical Activator (was p/n H005248)
15A 1003107 14 Nut, Seal (2 per Assembly)
8007915 14 Pin, Threaded (2 per Assembly)
15B 0318854 28 Screw (4 per Assembly)
15C H005247 7 Base & Lever Assembly (1 per Assembly)
15D 0307544 7 Screw (1 per Assembly)
0893076 7 Washer (1 Per Assembly)
16t0 19 Not Used
20 8003064 1 Assembly Kit (Includes Hardware & Seals for Between Valve
Sections)
21 7028848 9 Seal Kit for Between Valve Sections (was p/n H005249)
Note: One Seal Kit does both sides of section.
3121323 67SL 2-7



SECTION 2 GROUND CONTROLS

FIGURE 2-3. DRIVE VALVE ASSEMBLY (PRIOR TO S/N 1200022933)

2-8 67SL

3121323



SECTION 2 GROUND CONTROLS

FIGURE 2-3. DRIVE VALVE ASSEMBLY (PRIOR TO S/N 1200022933)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
See Note Ref. DRIVE VALVE ASSEMBLY D
Ref. Note: Original Equipment was p/n H005376. No Service Parts
Available. Use p/n 1001113273 as Service Replacement. See
Next Figure for Replacement Parts.
3121323 67SL 2-9







FIGURE 2-4. DRIVE VALVE ASSEMBLY (S/N 1200022933 TO PRESENT)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1001111759 Ref. DRIVE VALVE ASSEMBLY A
1 70003606 1 Cartridge, Relief
2 70003606 1 Cartridge, Relief
3 70003607 1 Cartridge, Flow Divider
4 70003608 1 Cartridge, Flow Divider
5 70003608 1 Cartridge, Flow Divider
6 70003609 1 Directional Valve Assembly
7 70003610 1 Directional Valve Assembly
8 70003609 1 Directional Valve Assembly
9 70003611 1 Orifice .8mm
10 70003611 1 Orifice .8mm
3121323 67SL 2-11




SECTION 2 GROUND CONTROLS

FIGURE 2-5. HAND PUMP ASSEMBLY

102
wow @ - Sm%
i O\ S
@\@\\\ mﬂm m\wom ¢ @@V/
@ T z0z

3121323

67SL

2-12



SECTION 2 GROUND CONTROLS

FIGURE 2-5. HAND PUMP ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H000285 Ref. HAND PUMP ASSEMBLY D
1 70000513 1 Pump Assembly (See Items 101-117 for Breakdown)
2 70000528 1 Valve Assembly (See ltems 201-220 for breakdown)

70000513 Ref. PUMP ASSEMBLY

101 70000514 1 Valve, Suction

102 See Note 1 Plug (Note: Not Available - Purchase Locally)

103 See Note 1 Plug (Note: Not Available - Purchase Locally)

104 See Note 1 Body (Note: Not Available - Purchase Pump Assembly)

105 70000515 1 Rod, Connecting

106 70000516 1 Lever

107 70000517 1 Piston

108 70000518 1 Seal

109 70000519 2 Seal

110 70000520 2 Pin

111 70000521 6 Ring, Retaining

112 70000522 2 Ball

113 70000523 1 Ring

114 70000524 1 Washer

115 70000525 1 Ring, Internal Retaining

116 70000526 2 Seal

117 70000527 2 Spring
70000528 Ref. VALVE ASSEMBLY

201 See Note 1 Body (Note: Not Available - Purchase Valve Assembly)

202 70000529 3 Ball

203 70000530 8 Ring

204 See Note 2 Bolt M8 x 8mm (Note: Not Available - Purchase Locally)

205 70000531 1 Spinner (Not Shown)

206 70000532 1 Spring

207 See Note 1 Plug (Note: Not Available - Purchase Locally)

208 70000533 1 Screw

209 70000534 1 Fitting, Straight

210 70000535 2 Seal

211 70000536 1 Spring

212 See Note 1 Nut M10 (Note: Not Available - Purchase Locally)

213 70000537 1 Seal

214 See Note 1 Setscrew (Note: Not Available - Purchase Locally)

215 70000538 1 Relief, Valve

216 70000539 1 Pin, Ball Driving

217 70000540 1 Plate, Seal

218 70000541 1 Valve Body

219 70000542 1 Knob Assembly

220 70000543 1 Valve Body

3121323 67SL 2-13




SECTION 2 GROUND CONTROLS

FIGURE 2-6. MAIN TERMINAL BOX ASSEMBLY

2-14 67SL

3121323



SECTION 2 GROUND CONTROLS

FIGURE 2-6. MAIN TERMINAL BOX ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
E900061 Ref. MAIN TERMINAL BOX ASSEMBLY E
Ref. Note: All machines from the start of production to revision C
have been updated to revision D.
1 0140011 1 Alarm
2 E000189 1 Card, Pump Delay
3 E000214 1 Card, Nivolux Control
4 1001112938 1 Card, Complex Control
5 E000375 1 Housing, Control Box
6 E000419 5 LED, Red
7 E000457 2 Relay
8 E001206 1 Sensor, Level
9 E001375 3 Relay
10 E001376 3 Base, Relay
11 E007404 1 Card, Trigger Control
12 E900057 1 Decal, Cover
13 E900059 2 Rail, DIN
14 1001093353 76 Block, Terminal
15 Not Used
16 1001092405 1 Holder, Fuse
17 1001092406 1 Fuse, 10A
18 1001093354 1 Plate, Terminal Intermediate
19 1001093355 2 Stop, Terminal End
20 1001093361 19 Terminal, Jumper (Not Shown)
21 1001093379 1 Plate, Terminal End
22t0 23 Not Used
24 70000952 1 Connector (2 Pin for Nivolux Board - Not Shown)
25 70000953 2 Connector (3 Pin for Nivolux Board - Not Shown)
26 70000954 1 Connector (4 Pin for Nivolux Board - Not Shown)
27 70000955 1 Connector (8 Pin for Complex Board - Not Shown)
28 70000956 4 Connector (12 Pin for Nivolux & Complex Board - Not Shown)
29 70003616 1 Connector (6 Pin for Nivolux & Complex Board - Not Shown)
3121323 67SL 2-15



SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE SIDE COMPONENTS INSTALLATION

2-16 67SL

3121323



SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE SIDE COMPONENTS INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275476 Ref. ENGINE SIDE COMPONENTS INSTALLATION G
1 Not Used
2 0700618 2 Bolt M6 x 50mm
3 0761010 6 Bolt M10 x 20mm
4 3290605 2 Nut M6
5 4032316 2 Capscrew M16 x 60
6 4811700 4 Flatwasher M6
7 4832000 6 Lockwasher M10
8 H000077 1 Valve, Directional Control
7017444 1 Coall
7017414 1 Cartridge
2900708 1 Seal Kit - 7017414 Valve
9 Not Used
10 H900046 1 Filter, Pressure
70000899 1 Element
11 $900241 1 Bracket, QOil Filter
12 4032310 2 Capscrew M16 x 30mm
13 4832300 2 Lockwasher M16
14 0760505 2 Bolt M5 x 10mm
15 4831600 2 Lockwasher M5
16to 17 Not Used
18 8007986 1 Mount, Tie Strap (Not Shown)
0275614 Ref. ENGINE TRAY INSTALLATION L
101 0760505 6 Bolt M5 x 10mm
102 to 109 Not Used
110 4812000 8 Flatwasher M10
111to 116 Not Used
117 1 Tank, Hydraulic Options:
HO000009 Prior to S/N 1200012378 (see Items 201-203 for Breakdown)
1001091075 S/N 1200012378 to Present (see Items 301-303 for Breakdown)
118 HO000013 1 Gauge, Hydraulic Oil Level (Prior to S/N 1200012378)
119 H000241 1 Breather (Prior to S/N 1200012378)
120 to 127 Not Used
128 H900047 1 Engine Installation (See Figure 2-8 for Breakdown)
129 to 139 Not Used
140 0761014 4 Bolt M10 x 30mm
HO000009 Ref. HYDRAULIC TANK ASSEMBLY (PRIOR TO S/N 1200012378) H
201 3960605 1 Seal
202 0760810 10 Bolt M8 x 20mm
203 4831900 10 Lockwasher M8
3121323 67SL 2-17




SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE SIDE COMPONENTS INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1001091075 Ref. HYDRAULIC TANK ASSEMBLY (S/N 1200012378 TO PRESENT) | B
301 Not Used
302 H000013 1 Gauge, Hydraulic Oil Level
303 H000241 1 Breather
2-18 67SL 3121323




FIGURE 2-7. ENGINE SIDE COMPONENTS INSTALLATION

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3121323

67SL

2-19




SECTION 2 GROUND CONTROLS

FIGURE 2-8. ENGINE INSTALLATION

2-20 67SL

3121323



SECTION 2 GROUND CONTROLS

FIGURE 2-8. ENGINE INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275614 Ref. ENGINE INSTALLATION L
1 Not Used
2 0760812 4 Bolt M8 x 25mm
3 0760817 2 Bolt M8 x 45mm
4 0761010 2 Bolt M10 x 20mm
5 0761012 2 Bolt M10 x 25mm
6 0761228 4 Bolt M12 x 110mm
7 3290805 3 Nut M8
8 3291005 4 Nut M10
9 3291205 4 Nut M12
10 Not Used
11 4831900 4 Lockwasher M8
12 4832000 4 Lockwasher M10
13 4812100 8 Flatwasher M12
14 8005376 3 Clamp, Hose
15 8405204 7 Clamp, Hose
16t0 19 Not Used
20 1 Pump, Hydraulic Options:
Use 1001113420 1 Prior to S/N 1200022654 (was p/n HO00310)
1001113420 1 S/N 1200022654 to Present
70000938 1 Seal Kit, Front Pump Section
70000939 1 Seal Kit, Middle Pump Section
1 Seal Kit, Rear Pump Section Options:
70000941 Used With Pump p/n HO00310
70002626 Used With Pump p/n 1001113420
70000940 1 Seal Kit, Adapter
21 H004005 1 Air Cleaner Assembly
H005232 1 Primary Element (Outer)
70000054 1 Safety Element (Inner)
22 H005234 1 Rubber Intake Tube
23 H005236 1 Hose, Intake (Intake Pipe to Air Cleaner)
24 H005237 2 Tube, Air Intake
25 H005238 2 Elbow, Air Intake
26 H005239 1 Pipe, Intake
27 H005242 1 Sleeve, Reducing
28 H900047 1 Engine/Pump Assembly (See ltems 101 - 106 for Breakdown)
29 H900066 1 Elbow, Exhaust
30 S005171 1 Pipe, Exhaust Flex
31 S005172 2 Clamp, Exhaust
32 S200024 1 Tailpipe
33 S$200262 1 Tray, Engine
34 S200268 1 Bracket, Air Filter
35 4811900 5 Flatwasher M8
36 Not Used
37 1001091513 1 Bracket, Wiring Loom
38 1001091514 1 Indicator, Filter Clog
39 1001093794 1 Hub, Coupling
3121323 67SL 2-21




SECTION 2 GROUND CONTROLS

FIGURE 2-8. ENGINE INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H900047 Ref. ENGINE/PUMP ASSEMBLY E
101 4032009 A/R Capscrew M10 x 25mm
102 4832000 A/R Lockwasher M10
103 H004080 1 Flange, Pump Mounting
104 1001093793 1 Flange, Coupling
See Note 1 Coupling Assembly (was p/n H004089)
Ref. Note: P/N H004089 no longer available. Replace with p/n
1001093793 & p/n 1001093794.
105 Not Used B
106 H900048 1 Engine Assembly (See ltems 201 - 225 for Breakdown)
107 0760812 6 Bolt M8 x 25mm
108 Not Used
109 0100011 A/R Compound, Locking
H900048 Ref. ENGINE COMPONENTS D
201 7027248 1 Dipstick
202 7020465 1 Cap, Filler
203 See Note 1 Pump, Oil Lube (Not Shown) (Note: Not Available for Purchase)
See Note 1 Seal Between Oil Pump & Engine Block (Not Shown) (Note: Not
Available for Purchase)
204 7016331 1 Filter, Qil
205 See Note 1 Pump, Injector - A (Not Shown) (Note: Not Available for
Purchase)
See Note 1 Pump, Injector - B (Not Shown) (Note: Not Available for
Purchase)
See Note 1 Pump, Injector - C (Not Shown) (Note: Not Available for
Purchase)
See Note 1 Pump, Injector - D (Not Shown) (Note: Not Available for
Purchase)
See Note 4 Gasket (1 per Injector) (Not Shown) (Note: Not Available for
Purchase)
206 7020023 1 Filter, Fuel
207 7027238 1 Pump Fuel Supply
7020411 1 Seal Between Fuel Pump & Engine Block (Not Shown)
208 See Note 4 Gasket, Intake Manifold (Not Shown) (Note: Not Available for
Purchase)
209 7020414 1 V-Belt (Not Shown)
210 See Note 4 Gasket, Exhaust Manifold to Engine Block (Not Shown) (Note:
Not Available for Purchase)
See Note 1 Gasket, Exhaust Manifold to Exhaust Pipe (Not Shown) (Note:
Not Available for Purchase)
211 H004087 1 Muffler
212 70000059 1 Starter
7026608 1 Solenoid, Starter
213 Not Used
214 See Note 1 Sender, Temperature (Not Shown) (Note: Not Available for
Purchase)
See Note 1 Ring, Sealing (Note: Not Available for Purchase)
2-22 67SL 3121323




SECTION 2 GROUND CONTROLS

FIGURE 2-8. ENGINE INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
215 See Note 1 Switch, Oil Pressure (Not Shown) (Note: Not Available for
Purchase)
216 70000062 1 Solenoid, Shutdown (Bolts to Front of Engine - Not Shown)
70000061 1 Spring
217 7027239 1 Solenoid, Start (Threads into Side of Front Cover - Not Shown)
21810 219 Not Used
220 See Note 4 Plug, Glow (Not Shown) (Note: Not Available for Purchase)
221 See Note 1 Thermostat (Not Shown) (Note: Not Available for Purchase)
222 Not Used
223 See Note 1 Flywheel (Not Shown) (Note: Not Available for Purchase)
224 7024579 1 Gear, Ring (Not Shown)
225 7027245 1 Filter, Fuel In-line
226 H005224 1 Solenoid, Throttle
70000055 1 Solenoid
70000056 1 Cable, Electrical
227 70001136 1 Mount, Motor (LH Front)
70001137 1 Mount, Motor (RH Front)
228 70001138 2 Mount, Motor (Rear)
3121323 67SL 2-23




SECTION 2 GROUND CONTROLS

FIGURE 2-9. FUEL TANK INSTALLATION

P 13

11

K
bH—3

| el

/\

9

2-24 67SL 3121323



FIGURE 2-9. FUEL TANK INSTALLATION

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTY. DESCRIPTION REV.

0275613 Ref. FUEL TANK INSTALLATION G

1 0761006 4 Bolt M10 x 12mm

2 3290805 8 Nut M8

3 4831900 8 Lockwasher M8

4 4832000 4 Lockwasher M10

5 E900051 2 Connector, Stain Relief

6 E900052 2 Nut, Strain Relief

7 HO000038 4.5m/15ft Hose (5.5mm)

8 HO00039 3m/10ft Hose (7.5mm)

9 H000048 1 Fitting, Hose

10 HO000049 1 Fitting, Hose

11 H000051 2 Strap, Fuel Tank

12 H000412 1 Tank, Fuel
70000902 1 Cap, Fuel

13 $900273 1 Shield, Fuel Tank

14 H000040 4 Clamp

15 8007986 A/R Mount, Tie Strap (Not Shown)

3121323 67SL 2-25




SECTION 2 GROUND CONTROLS

FIGURE 2-10. HOODS INSTALLATION

VALVE SIDE

/%‘@\
36157
/21 /3
(Y 716
oS~ =713
Y
14\ 17 > = ENGINE SIDE

23

29 ENGINE SIDE (SHOWN)
30 VALVE SIDE (NOT SHOWN)

2-26 67SL 3121323



SECTION 2 GROUND CONTROLS

FIGURE 2-10. HOODS INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275469 Ref. HOODS AND COVERS INSTALLATION G
Ref Note: Replacement decals must be ordered separately - See
Section 8.
1 0700518 4 Bolt M5 x 55mm
2 1001096653 8 Bolt M6 x 70mm
3 0700812 4 Bolt M8 x 25mm
4 0760605 4 Bolt M6 x 10mm
5 0760608 4 Bolt M6 x 16mm
6 0760812 4 Bolt M8 x 25mm
7 0760814 7 Bolt M8 x 30mm
8 0761010 4 Bolt M10 x 20mm
9 0761012 8 Bolt M10 x 25mm
10 3290505 4 Locknut M5
11 3290605 12 Locknut M6
12 Not Used
13 3290805 18 Locknut M8
14 3291005 8 Locknut M10
15 4811700 20 Flatwasher M6
16 4811900 36 Flatwasher M8
17 4812000 16 Flatwasher M10
18 4832100 4 Lockwasher M12
19 4831700 8 Lockwasher M6
20 4832000 4 Lockwasher M10
21 1001091761 1 Cap, Rain (was p/n H005235)
22 S000056 4 Strap, Hood
23 5000246 4 Spring, Gas
24 S001676 2 Handle
25 S200270 1 Shroud, Fan
26 S$200271 1 Screen, Safety
27 $200272 1 Cover, Access
28 S900005 1 Pipe, Air Intake
29 S900055 1 Hood (Left)
30 S900056 1 Hood (Right)
31 S900057 1 Panel, Cabinet Top (Right)
32 S900058 1 Panel, Cabinet Top (Left)
33 S900059 1 Cover, Cabinet Top Panel (Left)
34 S900060 8 Spacer
35 S900078 4 Pin, Hood Strut Mounting
36 S900079 4 Bolt, Special
37 3820408 8 Rivet
38 4811600 8 Flatwasher M5
39 4831900 1 Lockwasher M8
40 0760815 4 Bolt M8 x 35mm
3121323 67SL 2-27




SECTION 2 GROUND CONTROLS

FIGURE 2-10. HOODS INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

2-28

67SL

3121323




3121323

SECTION 3
SCISSORS ARMS

67SL

3-1



SECTION 3 SCISSORS ARMS

FIGURE 3-1. SCISSORS ARMS INSTALLATION

105

3-2 67SL 3121323



SECTION 3 SCISSORS ARMS

\ @ P
) \ @ < ARM #5
403 240 36 245 %04\204 31(3)36 ARM #6
LY / \

508 AN
&
Q

Y
\
15 43 42 49 \338 44

3121323 67SL 3-3



SECTION 3 SCISSORS ARMS

FIGURE 3-1. SCISSORS ARMS INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275623 Ref. SCISSOR ARMS INSTALLATION F
1 Not Used
2 0275624 1 Lift Cylinder with Valves Assembly (See Section 5 for Breakdown)
3 0701014 8 Bolt M10 x 30mm
4 0701217 2 Bolt M12 x 45mm
5 0701631 2 Bolt M16 x 140mm
6 0761215 1 Bolt M12 x 35mm
7 0762015 2 Bolt M20 x 35mm
8 3291207 2 Locknut M12
9 3291605 2 Locknut M16
10 4031612 16 Bolt M16 x 40mm
11 4031908 4 Bolt M8 x 20mm
12 4812100 4 Flatwasher M12
13 4832100 1 Lockwasher M12
14 4832500 2 Lockwasher M20
15 E000376 4 Switch, Limit
16 2160016 7 Fitting, Grease
17 S004035 2 Block, Slide
18 S007034 1 Pin
19 S007035 1 Pin
20 S007036 1 Pin
21 S200134 4 Cam
22 S201017 1 Prop, Safety
23 S201024 2 Spacer
24 S900074 1 Pin
25 S900075 1 Plate, Switch Mounting
26 0760605 4 Bolt M6 x10mm
27 3290805 1 Locknut M8
28 S900054 2 Plate, Cover
29 4811900 1 Flatwasher M8
30 4812300 4 Flatwasher M16
31 4831700 4 Lockwasher M6
32 Not Used
33 S001594 1 Bumper
34 S000142 39 Cap, Grease Fitting
35 3440816 2 Rollpin
36 S900331 A/R Shim 2mm
37 S900332 A/R Shim 3mm
38 0100019 A/R Locking, Compound
39 0761015 1 Bolt M10 x 35mm
40 3291005 1 Locknut M10
41 4812000 10 Flatwasher M10
42 4831600 16 Lockwasher M5
43 E000269 4 Strain Relief, M20
44 4832000 8 Lockwasher M10
34 67SL 3121323




SECTION 3 SCISSORS ARMS

FIGURE 3-1. SCISSORS ARMS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275444 Ref. SCISSOR ARMS & CABLE SUB-ASSEMBLY F
101 0700812 12 Bolt M8 x 25mm
102 Not Used
103 2754477 1 Hose
104 2754516 1 Hose
105 4031709 18 Bolt M6 x 25mm
106 4831900 12 Lockwasher M8
107 E000016 12 Connector, Strain Relief
108 E000045 36 Connector, Strain Relief
109 Not Used
110 H000371 3 Clamp, Cable
111 H000430 6 Clamp, Cable
112 Not Used
113 S900223 2 Cover
S900076 Ref. SCISSOR ARMS ASSEMBLY H
201 S000021 1 Nut, M90
202 to 203 Not Used
204 S000123 6 Bearing, Ball Thrust
205 S000124 22 Bearing, Ball Thrust
206 S000129 1 Retaining Washer MB18
207 2160016 32 Fitting, Grease
208 to 211 Not Used
212 S000191 3 Nut M60
213 S000233 3 Retaining Washer, 60mm
214 S000234 11 Retaining Washer, 80mm
215 S001237 2 Bearing, Ball Thrust
216 S001238 1 Retaining Washer MB20
217 S001240 11 Nut M80
218 S001241 1 Nut, 100mm
219 Not Used
220 S007116 11 Pin, 90 mm
221 S007117 1 Pin, 120 mm
222 S200090 3 Washer & Pin
223 S200092 11 Washer & Pin
224 Not Used
225 S201025 1 Arm #1 Inner (See ltems 301 to 306 for Breakdown)
226 S201026 1 Arm RH #1 Outer (See Items 401 to 404 for Breakdown)
227 S201027 1 Arm LH #1 Outer (See Items 401 to 404 for Breakdown)
228 S201028 1 Arm #2 Inner (See Items 301 to 306 for Breakdown)
229 S201029 1 Arm RH #2 Quter (See ltems 401 to 404 for Breakdown)
230 S201030 1 Arm LH #2 Outer (See Items 401 to 404 for Breakdown)
231 S201031 1 Arm #3 Inner (See ltems 301 to 306 for Breakdown)
232 S201032 1 Arm RH #3 Outer (See Items 401 to 404 for Breakdown)
233 S201033 1 Arm LH #3 Outer (See Items 401 to 404 for Breakdown)
234 S201034 1 Arm #5 Inner (See Items 301 to 306 for Breakdown)
235 S201035 1 Arm RH #5 Outer (See Items 401 to 404 for Breakdown)
3121323 67SL 3-5




SECTION 3 SCISSORS ARMS

FIGURE 3-1. SCISSORS ARMS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
236 S201036 1 Arm LH #5 Outer (See Items 401 to 404 for Breakdown)
237 S201037 1 Arm #6 Inner (See ltems 301 to 306 for Breakdown)
238 S201038 1 Arm RH #6 Outer (See ltems 401 to 404 for Breakdown)
239 S201039 1 Arm LH #6 Outer (See Items 401 to 404 for Breakdown)
240 S201582 2 Bearing, Ball Thrust
241 $900240 95 Pad
242 S900257 1 Washer & Pin
243 $900258 1 Washer & Pin
244 S$900259 1 Pin, 100 mm
245 S$900260 3 Pin, 75 mm
246 S$900261 1 Arm #4 Inner (See Items 301 to 306 for Breakdown)
247 $900262 1 Arm RH #4 Quter (See Items 401 to 404 for Breakdown)
248 S900263 1 Arm LH #4 Outer (See ltems 401 to 404 for Breakdown)
249 S200175 1 Lockwasher
Ref. INNER SCISSOR ARM WELDMENTS
S201025 Ref. Arm #1 Inner F
$201028 Ref. Arm #2 Inner D
S201031 Ref. Arm #3 Inner C
S900261 Ref. Arm #4 Inner C
S201034 Ref. Arm #5 Inner C
S201037 Ref. Arm #6 Inner C
301 S000118 6 Bushing, 90 x 60mm (S201025 qty 2 & S201035 qty 4)
302 S000182 18 Bushing, 90 x 90mm (S201025 qty 4, S201028 qty 4, S201031
gty 4 & S900261 qty 6)
303 S000189 2 Bushing, 120 x 100mm (SS201028 qty 2)
304 S200911 2 Bushing, 100 x 80mm (S201031 qty 2)
305 S000116 2 Bushing, 75 x 60mm (S201035 qty 2)
306 S000188 4 Bushing, 75 x 80mm (S201037 qty 4)
Ref. OUTER SCISSOR ARM WELDMENTS
S201026 Ref. Arm RH #1 Outer D
S201027 Ref. Arm LH #1 Outer D
S$201029 Ref. Arm RH #2 Outer E
S201030 Ref. Arm LH #2 Outer D
S201032 Ref. Arm RH #3 Outer C
S201033 Ref. Arm LH #3 Outer C
$900262 Ref. Arm RH #4 Outer C
S900263 Ref. Arm LH #4 Outer C
S201035 Ref. Arm RH #5 Outer C
S201036 Ref. Arm LH #5 Outer C
S201038 Ref. Arm RH #6 Outer C
$201039 Ref. Arm LH #6 Outer C
401 S000118 44 Bushing, 90 x 60mm (S201026 qty4, S201027 qty4,
S201029 qty4, S201030 qgty4, S201032 gty4, S201033 qty4,
$900262 qty6, S900263 qty6, S201035 qty4 & S201036 qty4)
402 S000187 4 Bushing, 120 x 60mm (S201029 qty2 & S201030 qty2)
403 S001494 4 Bushing, 100 x 60mm (S201032 qty2 & S201033 qgty2)
3-6 67SL 3121323




FIGURE 3-1. SCISSORS ARMS INSTALLATION (CONTINUED)

SECTION 3 SCISSORS ARMS

ITEM # PART NUMBER QTy. DESCRIPTION REV.

404 S000116 12 Bushing, 75 x 60mm (S201035 qty2, S201036 qty2, S201038
gty4 & S201036 qty4)
0275418 Ref. SCISSOR ARMS TO PLATFORM ATTACHMENT INSTALLATION | F

501 0701630 3 Bolt M16 x 130mm
502 0761010 14 Bolt M10 x 20mm
503 3291005 8 Locknut M10
504 3291605 3 Locknut M16
505 4032011 8 Capscrew M10 x 35mm
506 4812000 8 Flatwasher M10
507 4812300 6 Flatwasher M16
508 2160016 4 Fitting, Grease
509 Not Used
510 S007037 1 Pin
511 S007038 1 Pin

511A S000227 2 Bushing, 40 x 50mm
512 S007039 2 Pin
513 S200096 2 Support, Slide

513A S000178 2 Bushing, 60 x 60mm
514 S200097 2 Pad, Wear
515 S200237 2 Bracket, Slide Constraint
516 Not Used
517 S000142 4 Cap, Grease Fitting
518 0761012 2 Bolt M10 x 25mm
519 4832000 16 Lockwasher M10

3121323 67SL 3-7




SECTION 3 SCISSORS ARMS

FIGURE 3-1. SCISSORS ARMS INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3-8

67SL

3121323




3121323

SECTION 4
PLATFORM

67SL

4-1



SECTION 4 PLATFORM

FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

4-2 67SL

3121323



SECTION 4 PLATFORM

3121323 67SL 4-3



SECTION 4 PLATFORM

FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275419 Ref. PLATFORM AND EXTENSION INSTALLATION K
Ref. Note: Replacement decals must be purchased separately -
See Section 8.
1 0701022 4 Bolt M10 x 70mm
2 0760610 4 Bolt M6 x 20mm
3 0760819 2 Bolt M8 x 55mm
4 0761015 2 Bolt M10 x 35mm
5 0761016 4 Bolt M10 x 40mm
6 Not Used
7 3290605 4 Nut M6
8 3291005 14 Nut M10
9 3290805 2 Nut M8
10 3291605 1 Nut M16
11 3900376 12 Capscrew M4.2 x 13mm
12 4811700 8 Flatwasher M6
13 4811900 4 Flatwasher M8
14 4812000 28 Flatwasher M10
15 H900013 1 Extension Cylinder Assembly (See Section 5 for Breakdown)
16 S000055 2 Bumper
17 3760491 4 Snap Ring
18 2160016 4 Fitting, Grease
19 S000237 2 Hinge
20 S001445 A/R Screw, Self-Tapping
21 S005049 4 Roller
22 $200226 1 Bracket, Extension Cylinder
23 S201068 1 Platform Weldment
24 S201080 1 Extension Deck Weldment
25 S900015 1 Block, Cylinder Rod Attaching
26 $900016 4 Spacer
27 S900017 2 Spacer
28 $900018 2 Plate, Stop
29 S900028 1 Plate, Main Deck Front Floor
30 S900029 1 Plate, Main Deck Front Middle Floor
31 S900030 1 Door, Connector Compartment
32 1 Plate, Main Deck Rear Middle Floor Options:
S900031 Prior to S/N 1200015549
1001092804 S/N 1200015549 to Present
33 1 Plate, Main Deck Rear Floor Options:
S900032 Prior to S/N 1200015549
1001092805 S/N 1200015549 to Present
34 S900033 2 Plate, Extension Deck Floor
35 S900155 2 Roller
36 S$900229 1 Connector Compartment
37 Not Used
38 S000142 4 Cap, Grease Fitting
39 0701025 4 Bolt M10 x 85mm
4-4 67SL 3121323




FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION (CONTINUED)

SECTION 4 PLATFORM

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275420 Ref. PLATFORM AND EXTENSION RAILS INSTALLATION F
101 0700614 A/R Bolt M6 x 30mm
102 4 Bolt Options:
0700615 Prior to S/N 1200016566 (M6 x 35mm)
0760805 S/N 1200016566 to Present (M8 x 10mm)
103 0700619 1 Bolt M6 x 55mm
104 0701016 2 Bolt M10 x 40mm
105 0701024 14 Bolt M10 x 80mm
106 3290605 A/R Nut M6
107 3291005 16 Nut M10
108 Not Used
109 3291605 2 Nut M16
110 3760518 2 Ring, Retaining
111 Not Used
112 4811700 A/R Flatwasher M6
113 4812000 32 Flatwasher M10
114 Not Used
115 4812300 2 Flatwasher M16
116 S000031 1 Roller
117 S000145 20 Hairpin, Spring M3
118 S000510 4 Hairpin, Spring M4
119 S001443 18 Chain
120 S200223 4 Pin
121 S200230 2 Pin
122 S200231 2 Roller
123 S200233 2 Link
124 S200238 1 Latch
125 S201070 2 Kickplate, Side
126 S201071 1 Rail, Left Side
127 S201072 1 Rail, Right Side
128 S201073 1 Kickplate, Left Bolted
129 S201074 1 Kickplate, Right Bolted
130 S201075 1 Kickplate, Right Front
131 S201076 1 Kickplate, Left Front
132 1001101880 1 Rail, Right Front
133 S201081 1 Rail, Left Extension
134 S201082 1 Rail, Right Extension
135 S201083 1 Rail, Rear Extension
136 S$900237 1 Gate & Left Rail Assembly
136A 1001101879 1 Rail, Left Front
136B 1001101876 1 Gate
136C 2600281 2 Hinge
136D 2080040 16 Rivet
137 0760810 4 Bolt M8 x 20mm
138 3290805 4 Nut M8
139 4811900 4 Flatwasher M8
140 S$900275 4 Chain
141 0760605 2 Bolt M6 x 10mm
3121323 67SL 4-5




SECTION 4 PLATFORM

FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
142 4831700 2 Lockwasher M6
143 0760805 4 Bolt M8 x 10mm
144 4831900 8 Lockwasher M8
0275639 Ref. RECEPTACLES INSTALLATION H
201 to 208 Not Used
209 E000016 1 Connector, Strain Relief (was p/n 4460071)
210 to 220 Not Used
221 1001097369 1 Nut, Strain Relief
222 1001097370 1 Nut, Strain Relief
223 E000045 1 Connector, Strain Relief

4-6

67SL

3121323




FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION (CONTINUED)

SECTION 4 PLATFORM

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3121323

67SL




SECTION 4 PLATFORM

FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY & INSTALLATION

4-8 67SL

3121323



SECTION 4 PLATFORM

FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY & INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
E900026 Ref. PLATFORM CONSOLE ASSEMBLY F
1 4 Bolt Options:
0760508 Prior to S/N 1200016338 (M5 x 16mm)
0760815 S/N 1200016338 to Present (M8 x 35mm)
2 4 Locknut Options:
3290505 Prior to S/N 1200016338 (M5 Locknut)
3290805 S/N 1200016338 to Present (M8 Locknut)
3 3520060 1 Plug
4 4010414 6 Screw M4 x 30mm
5 4060802 3 Guard, Switch
6 4360387 1 Switch, Push Button
7 4360475 1 Switch, Emergency Stop
7020175 1 Cap, Red
7020176 1 Block, Contact
8 4360525 1 Switch, Toggle
9 4360693 1 Switch, Toggle
10 4360698 1 Switch, Toggle
11 4460121 1 Cap, Wire (Not Shown)
12 4460470 1 Nut, Terminal
13 4460471 1 Lockwasher, Terminal
14 4740120 4 Washer, Nylon
15 A/R Flatwasher Options:
4811600 4 Prior to S/N 1200016338 (M5 Flatwasher)
4811900 8 S/N 1200016338 to Present (M8 Flatwasher)
16 8303891 4 Screw #10-32NF x 3/4”
17 E000419 1 Light, LED (Red)
18 E900025 1 Drive/Steer Controller Assembly (See Figure 4-3 for Breakdown)
19 1001096367 1 Box, Control (was p/n E900028)
20 E900029 Lid, Control Box
21 E900030 1 Decal, Console
22 E900031 1 Seal
23 E900036 1 Decal
24 E900041 1 Harness, Platform Console Box (See Section 7 for Breakdown)
25 E900042 1 Harness, Jumper (See Section 7 for Breakdown)
26 E900048 1 Light, LED (Yellow)
27 E900049 3 Light, LED (Green)
28 4811902 8 Flatwasher M8 (Large O.D. - S/N 1200016338 to Present Only)
0275673 Ref. PLATFORM CONSOLE INSTALLATION C
101 0181847 2 Clamp, Console Bracket
102 2560141 2 Screw, Thumb
103 E900026 1 Console Assembly, Platform (see Items 1 - 28 for Breakdown)
104 1 Bracket, Console Panel Options:
S000009 Prior to S/N 1200016338
1001096366 S/N 1200016338 to Present
105 3290805 4 Locknut M8
106 4031709 2 Screw M6 x 25mm
3121323 67SL 4-9




SECTION 4 PLATFORM

FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY & INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
107 4811900 4 Flatwasher M8
108 H000371 1 Clamp
4-10 67SL 3121323




FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY & INSTALLATION (CONTINUED)

SECTION 4 PLATFORM

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3121323

67SL

4-11




SECTION 4 PLATFORM

FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

5
6
7

4-12 67SL

3121323



SECTION 4 PLATFORM

FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
E900025 Ref. DRIVE/STEER CONTROLLER ASSEMBLY B
1 70000081 1 Potentiometer
2 7027367 1 Switch, Push Button (Not Shown - Located Behind ltem #3)
3 7027765 1 Lever, Enabler
4 7027766 1 Ring, Retaining
5 70000082 1 Microswitch
6 70000083 1 Coupler, Microswitch
7 70000084 1 Cap, Rubber
8 70000085 1 Boot, Rubber
9 4460265 1 Plug, Male - 9 Pin
10 4460226 6 Socket, Female
11 4460266 1 Connector, Receptacle - 9 Pin (Not Shown - Part of Console
Harness)
12 4460267 6 Pin, Male (Not Shown - Part of Console Harness)
13 70000685 1 Washer, Plastic Bushing
14 70000684 A/R Screw, Handle (Not Shown)
15 See Note A/R Nut, Handle (Not Shown) (Note: Not Available for Purchase)
16 70000683 A/R Washer, Neoprene (Not Shown)
17 70000686 A/R Screw, Handle (Not Shown)
3121323 67SL 4-13




SECTION 4 PLATFORM

FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

67SL

3121323




3121323

SECTION 5
CYLINDER

67SL

5-1



SECTION5 CYLINDER

FIGURE 5-1. LIFT CYLINDER ASSEMBLY

@\\\\
J

101

5-2 67SL 3121323



SECTION5 CYLINDER

FIGURE 5-1. LIFT CYLINDER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275624 Ref. LIFT CYLINDER & VALVES COMPLETE C
1 2221222 1 Fitting, Test
2 4031714 4 Capscrew M6 x 50mm
3 4031913 4 Capscrew M8 x 45mm
4 H005243 1 Holding Valve Assembly E
4A 70000942 2 Cartridge, Valve
7012972 2 Seal Kit - Cartridge (1 Per Cartridge)
7012986 2 Coil
4B 70000188 2 O-Ring (Between Valve & Cylinder)
5 H005782 1 Lift Cylinder Assembly (See Item 101-130 for Breakdown)
6 H900045 1 Check Valve Assembly C
6A 7012955 1 Cartridge, Valve
7012998 1 Seal Kit - 7012955 Cartridge
H000271 1 Piston
6B 70000189 1 O-Ring (Between Valve & Cylinder)
H005782 Ref. LIFT CYLINDER ONLY
101 S201000 1 Barrel Weldment
102 S200999 1 Rod Weldment
103 Not Used
104 S201001 1 Piston
105 S201002 1 Head
106 to 115 Not Used
116 S000118 2 Bushing
117 S001735 2 Bushing
118 Not Used
119 70000186 1 Screw, Throttle
120 70000187 1 Ring, Throttle
121 70000185 1 Plate, Throttle
122 See Note 1 Ring, Retaining (Note: Not Available - Purchase Locally)
123 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
124 Not Used
125 70000207 1 Ring, Wear
126 H003085 1 Ring, Wiper
127 H003091 1 Seal, Rod
128 H003098 1 Seal, Piston
129 H003108 1 O-Ring
130 H003114 1 O-Ring
Ref. Note: No seal kit available. Purchase individual seals.
3121323 67SL 5-3




5-4

SECTION5 CYLINDER

FIGURE 5-2. LEVELING CYLINDER ASSEMBLY

26——O©

Q
0 0
|

@g@
(a

\u

)
)
)

67SL 3121323



SECTION5 CYLINDER

FIGURE 5-2. LEVELING CYLINDER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. LEVELING CYLINDER ASSEMBLY
H900018 Ref. Right Front & Left Rear Cylinders F
H900019 Ref. Left Front & Right Rear Cylinders F
1 1 Barrel Options:
70000770 H900018 Cylinder
70000772 H900019 Cylinder
2 70000769 1 Rod
3 Not Used
4 70000764 1 Piston
5 70000765 1 Head
6 Not Used
7 70000766 1 Flange, Mounting
8 Not Used
9 Use 70000771 1 Seal, Piston
10 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
11 Not Used
12 70000767 1 Spacer
13 Not Used
14 Use 70000771 1 Seal, Head
15 Use 70000771 1 Ring, Backup
16 Use 70000771 1 Seal, Rod
17 Use 70000771 1 O-Ring
18 Use 70000771 1 Wiper
19 70000768 1 Ring, Retaining
20 Use 70000771 1 O-Ring
21to 23 Not Used
24 Use 70000771 1 O-Ring
25 Not Used
26 70000700 1 O-Ring
27 to 29 Not Used
30 70000771 1 Seal Kit (Includes ltems 9,14-18,20 & 24)
3121323 67SL 5-5




SECTION5 CYLINDER

[2¢]
(3]
™
-
(3]
— -
(3]




SECTION5 CYLINDER

FIGURE 5-3. PLATFORM EXTENSION CYLINDER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H900013 Ref. EXTENSION CYLINDER ASSEMBLY B
1 70000761 1 Barrel
2 70000760 1 Rod
3 Not Used
4 70000707 1 Head
5 70000708 1 Piston
6108 Not Used
9 Use 70000713 1 O-Ring
10 Use 70000713 1 Wiper
11 Use 70000713 1 O-Ring
12 Use 70000713 1 Seal, Rod
13 Use 70000713 1 Seal, Head
14 70000759 1 Spacer
15 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
16 Use 70000713 1 Seal, Piston
17t0 19 Not Used
20 70000713 1 Seal Kit (Includes ltems 9-13 & 16)
3121323 67SL 5-7




SECTION5 CYLINDER

FIGURE 5-4. STEER CYLINDER ASSEMBLY




SECTION5 CYLINDER

FIGURE 5-4. STEER CYLINDER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H900007 Ref. STEERING CYLINDER ASSEMBLY A
1 70000763 1 Barrel
2 70000762 1 Rod
3to5 Not Used

6 70000749 2 Bushing
7 70000750 1 Piston
8 70000751 1 Head
9 70000752 1 Spacer
10 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
11 Use 70000755 1 Seal, Piston
12 Use 70000755 1 Seal, Head
13 Use 70000755 1 Seal, Rod
14 Use 70000755 1 Wiper
15 Use 70000755 1 O-Ring

16to 19 Not Used
20 70000755 1 Seal Kit (Includes Items 11-15)

3121323 67SL 5-9



SECTION5 CYLINDER

FIGURE 5-4. STEER CYLINDER ASSEMBLY (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

67SL

3121323




3121323

SECTION 6
HYDRAULIC

67SL

6-1



SECTION 6 HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021262)

PRESSURE
FILTER
707 120
/]
313 ENGINE & PUMP DIRECTIONAL
113 ASSEMBLY 280
54@@91 13 278 18] 272 132 “VALVE
5 & DRIVE 15 226
MOTOR s - 7@/ 118
131 ( @]? Pl i
il 698 706|176 | | (—————f ———————
- 421 27 | 13%07 S e e et et
604 K 279 R e e B e B
107 185/ |
| 18" || 659703 | |
112 | PLATFORM EXTENSION I — IEQ\L/\% 7 777777777
OUTRIGGER L *} CYLINDER 779—
CYLINDER
560, T
N

LOWERING
VALVE

113

313

112

OUTRIGGER
CYLINDER

67SL

3121323



SECTION 6 HYDRAULIC

OUTRIGGER
CYLINDER

104

STEER
CYLINDER
104
***** n
|
|
|
|
1
T
\
|
|
|
|
|
561 |
|
|
DRIVE n
valve 97 Tt 173 }
/ 183 PRESSURE |
422 32  DISTRIBUTION |
/ MANIFOLD | L §113
\ 107 107 153 107
183
i)
- 313
425 "
/0 O
/
425
= "6
~ 119 112
y 119 ® OUTRIGGER
CYLINDER

3121323 67SL 6-3



SECTION 6 HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021262)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H900049 Ref. HYDRAULIC DIAGRAM F
H900052 Ref. INLINE VALVE KIT 3
1to4 Not Used
5 H000015 1 Valve, Ball (Not Serviceable - Replace Complete Valve)
6 Not Used
7 HO000311 1 Filter, Hydraulic A
70000020 1 Element, Filter
70000021 1 Seal
8 Not Used
9 HO000018 1 Valve, Lowering Speed Adjustment Throttle (Not Serviceable -
Replace Complete Valve)
10to 11 Not Used
12 HO000351 2 Valve, Check (Not Serviceable - Replace Complete Valve)
13t0 17 Not Used
18 H000115 1 Valve, Check (Not Serviceable - Replace Complete Valve)
19to0 25 Not Used
26 HO000536 1 Pressure Switch with Connector Plug (Not Serviceable -
Replace Complete Valve)
27 H000147 1 Solenoid Valve Assembly C
7017410 1 Cartridge, Valve
7012998 1 Seal Kit - 7017410 Valve
7012986 1 Coil
70001938 1 O-Ring (Between Valve & Pump)
28 H000524 1 Valve, Throttle Check (Not Serviceable - Replace Complete
Valve)
29 Not Used
30 HO000344 3 Valve, Ball (Not Serviceable - Replace Complete Valve)
31 H000339 3 Valve, Check (Not Serviceable - Replace Complete Valve)
32 H000312 2 Valve, Check (Not Serviceable - Replace Complete Valve)
33t0 35 Not Used
36 H000279 1 Valve, Ball (Not Serviceable - Replace Complete Valve)
H900050 Ref. FITTING KIT 4
101 to 103 Not Used
104 2142706 5 Fitting, Straight
105 2142707 4 Fitting, Straight
106 2142743 2 Fitting, Straight
107 2142708 11 Fitting, Straight
108 2142709 4 Fitting, Straight
109 2142710 A/R Fitting, Straight
110 Not Used
111 2142711 1 Fitting, Straight
112 2142712 5 Fitting, Straight
113 2142713 21 Fitting, Straight
114 Not Used
115 2142714 2 Fitting, Straight
116 Not Used
6-4 67SL 3121323




FIGURE 6-1. HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021262)

SECTION 6 HYDRAULIC

ITEM # PART NUMBER QTY. DESCRIPTION REV.
117 2142751 1 Fitting, Straight
118 2142716 10 Fitting, Straight
119 2142717 5 Fitting, Straight
120 2142752 2 Fitting, Straight
121 to 122 Not Used

123 2142719 4 Fitting, Straight
124 to0 129 Not Used

130 2140803 3 Fitting, Straight

131 H000148 4 Connecting Piece

132 2140807 1 Fitting, Straight
133 to 144 Not Used

145 2142744 1 Fitting, Straight
146 to 151 Not Used

152 2143402 1 Fitting, 90°

153 2143403 A/R Fitting, 90°

154 2143404 1 Fitting, 90°

155 2143405 1 Fitting, 90°

156 2143406 2 Fitting, 90°
157 to 171 Not Used

172 2142202 3 Fitting, Tee

173 2142203 A/R Fitting, Tee

174 2142204 1 Fitting, Tee

175 2142205 1 Fitting, Tee

176 2142206 7 Fitting, Tee
177 to 181 Not Used

182 2143602 3 Fitting, Union

183 2143603 5 Fitting, Union

184 Not Used

185 2143605 2 Fitting, Union

186 2143606 6 Fitting, Union

187 Not Used

188 2143608 1 Fitting, Union
189 to 192 Not Used

193 2141908 2 Fitting, Tee
194 t0 195 Not Used

196 2141911 1 Fitting, Tee
197 to 203 Not Used

204 2142804 1 Fitting, Straight
205to0 216 Not Used

217 2143507 1 Fitting, Reducer
218 to 222 Not Used

223 2143513 2 Fitting, Reducer

224 2143514 1 Fitting, Reducer

225 Not Used

226 2143516 4 Fitting, Reducer
227 to 244 Not Used

243 2141503 4 Fitting, Bulkhead Union
244 to 271 Not Used

272 2143705 1 Flange Kit

3121323 67SL 6-5




SECTION 6 HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021262)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
273 Not Used
274 2143707 1 Flange Kit
275 t0 278 Not Used
279 2143703 1 Flange Kit
280 2143717 1 Flange Kit
281 to 295 Not Used
296 2144105 2 Fitting, Test
297 to 312 Not Used
313 2143807 10 Plug
314 to 319 Not Used
320 2221214 2 Plug, Magnetic (w/ Copper Sealing Ring - Prior to S/N
1200015549)
321 to 355 Not Used
356 2141517 4 Fitting, Straight
357 to 420 Not Used
421 2142733 4 Fitting, Straight
422 2142734 4 Fitting, Straight
425 2142735 4 Fitting, Straight
426 2142740 4 Fitting, Straight
H900051 Ref. HYDRAULIC HOSE KIT 5
500 2755039 1 Hose
501 2754477 1 Hose
502 2754516 1 Hose
503 2754361 1 Hose
504 2754364 1 Hose
505 2754479 1 Hose
512 2754366 1 Hose
513 to 549 Not Used
550 2754480 2 Hose
551 2754377 1 Hose
552 2754368 1 Hose
553 2754375 1 Hose
554 Not Used
555 2755040 1 Hose
556 2754376 1 Hose
557 2754372 1 Hose
558 2754482 1 Hose
559 2754373 1 Hose
560 2754369 1 Hose
561 2754481 1 Hose
562 to 592 Not Used
593 2754473 1 Hose
594 2754354 1 Hose
595 2754350 1 Hose
596 1 Hose Options:
2754475 Prior to S/N 1200015549
2754352 S/N 1200015549 to Present
597 2754353 1 Hose
6-6 67SL 3121323




FIGURE 6-1. HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021262)

SECTION 6 HYDRAULIC

ITEM # PART NUMBER QTY. DESCRIPTION REV.
598 1001092080 1 Hose
599 2754474 2 Hose
600 2754493 2 Hose
601 2754492 2 Hose
602 2754393 2 Hose
603 2754393 2 Hose
604 2754392 4 Hose
605 to 648 Not Used

649 2754476 1 Hose
650 to 658 Not Used

659 2754383 1 Hose
660 to 697 Not Used

698 2754357 1 Hose

699 2754356 1 Hose

700 2754484 1 Hose

701 2754485 1 Hose

702 Not Used

703 2754391 1 Hose

704 Not Used

705 2754483 1 Hose

706 2754388 1 Hose

707 2754390 1 Hose

708 2754483 1 Hose
709 to 728 Not Used

729 2754358 1 Hose
730 to 777 Not Used

778 2754495 1 Hose

779 2754359 1 Hose
780 to 799 Not Used

800 2754487 2 Hose

801 2754486 2 Hose
802 to 809 Not Used

810 2754489 1 Hose

811 2754489 1 Hose

812 2754488 1 Hose

813 2754488 1 Hose

814 2754491 1 Hose

815 2754491 1 Hose

816 2754490 1 Hose

817 2754490 1 Hose

3121323 67SL 6-7




SECTION 6 HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM (S/N 1200021262 TO PRESENT)

PRESSURE
FILTER

313 ENGINE & PUMP DIRECTIONAL
113 113 ASSEMBLY R (\mw é)"
13 DRIVE 226
MOTOR
131 118
698 706|176 | | —-—————f+———————
doa —a21 I e e R It ot
[T I R i A [
|| 107 ‘ 703 | |
112 | PLATFORM EXTENSION | | ggg—— — 77]3*’%\2— 7 777777777
OUTRIGGER - T CYLINDER 779— T
CYLINDER - 1] s02 551 \
|
560 | | os% 105504 |
| 814 ] 1
| !
T
193 ) \
s |
‘19 |
|
d \
| |
|
} \
| e e
560, |
N } |
N I e e o e R it
] q | s 1
‘ \ |
| | ‘
| ‘ ‘
| |
1 : | :
1 | |
- i |
| | | | 602
| 1118_2g | |118
| | |
|
i | 708
| |
| |
I
I
|
|
|
|
113 N | )
Z,e' 113
I 223 MAIN
[ 182 109 VALVE
313 I 12 12
I
I
I
L 503
'l 505
604 I 701 595 705
112 - N 504 \
OUTRIGGER s
CYLINDER }
2
556
593
6-8 67SL 3121323



SECTION 6 HYDRAULIC

M
[
-
T T
************************ T OUTRIGGER
R CYLINDER
f
N |
REE !
I o 4 ‘ 104
o 598 |
L | STEER
Ll | CYLINDER
] 500 |
|
R \
I } * il
L 512 | %,
|
| Pl
************************* Y 173 %= | 550 104
w % |
,,,,,,,,,,,,,,,,,,,,,,,,,, TJ 243 T J\
| DY A .
B4
813, 812 355§§A4 800 |
: 801 |
i 1
_ I
601~ | 1
|
|
|
|
|
107 |
|
DRIVE 183 }
VALVE | — <1+ 32 |
| |
422 1 | |
£ |
| |
=@ |
|
425 ve 422 |
/0 O !
/ !
425 |
|
4@& @ﬁ |
o/ 119 !
ﬂ
p 19 ° } OUTRIGGER
‘ CYLINDER
,,,,,,,,,,,,,,,,,,,,,,, R
|
|
,,,,,,,,,,,,,,,,,,,,,,, i
3121323 67SL 6-9



SECTION 6 HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM (S/N 1200021262 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H900049 Ref. HYDRAULIC DIAGRAM I
H900052 Ref. INLINE VALVE KIT 5
1to4 Not Used
5 H000015 1 Valve, Ball (Not Serviceable - Replace Complete Valve)
6 Not Used
7 H000311 1 Filter, Hydraulic A
70000020 1 Element, Filter
70000021 1 Seal
8 Not Used
9 HO000018 1 Valve, Lowering Speed Adjustment Throttle (Not Serviceable -
Replace Complete Valve)
10to 11 Not Used
12 HO000351 2 Valve, Check (Not Serviceable - Replace Complete Valve)
13t0 17 Not Used
18 H000115 1 Valve, Check (Not Serviceable - Replace Complete Valve)
1910 25 Not Used
26 HO000536 1 Pressure Switch with Connector Plug (Not Serviceable -
Replace Complete Valve)
27 H000147 1 Solenoid Valve Assembly C
7017410 1 Cartridge, Valve
7012998 1 Seal Kit - 7017410 Valve
7012986 1 Coil
70001938 1 O-Ring (Between Valve & Pump)
28 H000524 1 Valve, Throttle Check (Not Serviceable - Replace Complete
Valve)
29 to 30 Not Used
31 HO000339 3 Valve, Check (Not Serviceable - Replace Complete Valve)
32 H000312 1 Valve, Check (Not Serviceable - Replace Complete Valve)
3310 35 Not Used
36 H000279 1 Valve, Ball (Not Serviceable - Replace Complete Valve)
H900050 Ref. FITTING KIT 7
101 to 103 Not Used
104 2142706 5 Fitting, Straight
105 2142707 4 Fitting, Straight
106 2142743 2 Fitting, Straight
107 2142708 A/R Fitting, Straight
108 2142709 3 Fitting, Straight
109 2142710 4 Fitting, Straight
110 Not Used
111 2142711 1 Fitting, Straight
112 2142712 5 Fitting, Straight
113 2142713 21 Fitting, Straight
114 Not Used
115 2142714 2 Fitting, Straight
116 Not Used
117 2142751 1 Fitting, Straight
6-10 67SL 3121323




SECTION 6 HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM (S/N 1200021262 TO PRESENT)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
118 2142716 10 Fitting, Straight
119 2142717 5 Fitting, Straight
120 2142752 2 Fitting, Straight

121 to 122 Not Used
123 2142719 4 Fitting, Straight
124 to 129 Not Used
130 2140803 3 Fitting, Straight
131 H000148 4 Connecting Piece
132 2140807 1 Fitting, Straight
133 to 144 Not Used
145 2142744 1 Fitting, Straight
146 to 151 Not Used
152 2143402 1 Fitting, 90°
153 2143403 2 Fitting, 90°
154 2143404 1 Fitting, 90°
155 2143405 1 Fitting, 90°
156 2143406 2 Fitting, 90°
157 to 171 Not Used
172 2142202 3 Fitting, Tee
173 2142203 A/R Fitting, Tee
174 2142204 1 Fitting, Tee
175 2142205 1 Fitting, Tee
176 2142206 7 Fitting, Tee
177 to 181 Not Used
182 2143602 3 Fitting, Union
183 2143603 1 Fitting, Union
184 Not Used
185 2143605 2 Fitting, Union
186 2143606 6 Fitting, Union
187 Not Used
188 2143608 1 Fitting, Union
189 to 192 Not Used
193 2141908 2 Fitting, Tee
194 t0 195 Not Used
196 2141911 1 Fitting, Tee
197 to 203 Not Used
204 2142804 1 Fitting, Straight
205to0 216 Not Used
217 2143507 1 Fitting, Reducer
218 to 222 Not Used
223 2143513 2 Fitting, Reducer
224 2143514 1 Fitting, Reducer
225 Not Used
226 2143516 4 Fitting, Reducer
227 to 244 Not Used
243 2141503 4 Fitting, Bulkhead Union
244 to 271 Not Used
272 2143705 1 Flange Kit
273 Not Used
3121323 67SL 6-11




SECTION 6 HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM (S/N 1200021262 TO PRESENT)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
274 2143707 1 Flange Kit
27510 278 Not Used
279 2143703 1 Flange Kit
280 2143717 1 Flange Kit
281 to 295 Not Used
296 2144105 2 Fitting, Test
297 to 312 Not Used
313 2143807 9 Plug
314 to 319 Not Used
320 2221214 2 Plug, Magnetic (w/ Copper Sealing Ring - Prior to S/N
1200015549)
321 to 355 Not Used
356 2141517 4 Fitting, Straight
357 to 420 Not Used
421 2142733 4 Fitting, Straight
422 2142734 4 Fitting, Straight
425 2142735 4 Fitting, Straight
426 2142740 4 Fitting, Straight
427 4031718 2 Bolt, Socket Head M8 x 70mm
428 4031720 2 Bolt, Socket Head M8 x 80mm
H900051 Ref. HYDRAULIC HOSE KIT 9
500 2755039 1 Hose
501 2754477 1 Hose
502 2754516 1 Hose
503 2754361 1 Hose
504 2754364 1 Hose
505 2754479 1 Hose
512 2754366 1 Hose
513 to 549 Not Used
550 2754480 2 Hose
551 2754377 1 Hose
552 2754368 2 Hose
553 to 554 Not Used
555 2754494 1 Hose
556 2754376 1 Hose
557 2754372 1 Hose
558 2754482 1 Hose
559 2754373 2 Hose
560 2754369 4 Hose
561 to 592 Not Used
593 2754473 1 Hose (Prior to S/N 1200022933)
594 Not Used
595 2754350 1 Hose
596 2754352 1 Hose
597 2754353 1 Hose
598 1001092080 1 Hose
599 2754474 2 Hose
600 2754493 2 Hose
6-12 67SL 3121323




FIGURE 6-2. HYDRAULIC DIAGRAM (S/N 1200021262 TO PRESENT)

SECTION 6 HYDRAULIC

ITEM # PART NUMBER QTY. DESCRIPTION REV.
601 2754492 2 Hose
602 2754393 2 Hose
603 2754393 2 Hose
604 2754392 4 Hose
605 to 648 Not Used

649 2754476 1 Hose
650 to 658 Not Used

659 2754383 1 Hose
660 to 697 Not Used

698 2754357 1 Hose

699 2754356 1 Hose

700 2754484 1 Hose

701 2754485 1 Hose

702 Not Used

703 2754391 1 Hose

704 Not Used

705 2754483 1 Hose

706 2754388 1 Hose

707 2754390 1 Hose

708 2754483 1 Hose
709 to 728 Not Used

729 2754358 1 Hose
730 to 777 Not Used

778 2754495 1 Hose

779 2754359 1 Hose
780 to 799 Not Used

800 2754487 2 Hose

801 2754486 2 Hose
802 to 809 Not Used

810 2754489 1 Hose

811 2754489 1 Hose

812 2754488 1 Hose

813 2754488 1 Hose

814 2754491 1 Hose

815 2754491 1 Hose

816 2754490 1 Hose

817 2754490 1 Hose

3121323 67SL 6-13




SECTION 6 HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM (S/N 1200021262 TO PRESENT)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

67SL

3121323




3121323

SECTION 7
ELECTRICAL

67SL

7-1



SECTION 7 ELECTRICAL

FIGURE 7-1. ELECTRICAL SCHEMATIC

IS L9 /71S 08 [°s:ld [sued [onuo) TVIOTILOdTAd DILVINAHOS X _ _ _ _ mH _
VT oum
I
I
I
i |
L
| ﬁ vt
i vl sivex 61/vp ozrvrxl igvexgovexl  ove suvexl svexl onvexl 9tV cvexy pivex) cyvexl  ovix svrxl evex L pvex £/VPX VX
L\\mm}@x\‘\\\\\\\\‘\ I JEE U R R AR A (S I N AR (N RO B
f f f LEID0S ATV SYOSSIOS
, f f
f , ,
| - c f
[ jes] o
, B < g , , 5
B - | . L . .
[ 12 5 & z s | g | = 2 g 5 S
= 8 3 £ & S o e z z s |8 4
BB - : B kB B : g g : B B I :
| |8 5 < 5 5 N g L 4 ~ g =~ 5 3 3 < z = | & <
vm\ﬁ cvexl sivrx) 61/VY ozrvrxl tgvexgovexl ovext suvexl o osvex L ouvexl ouve Tvexy vV eUvpXL TvIX SVEX) 6rvex L prvex €VPX vix | ]
LoJeowwx |\ | o s s s
LHYMOO0S  TANVd TOYLNOD
IS 6 € 8 T I —
® S 1SV~ =] H = 141 %
. MOTS = . AAIIA
| m @ M M 01 44107 LHOT AT RHOALY 1d preer
5 2N MOLOATAS R on & HOLOATaY =8 T .
Bc:vwr/ azy A0 ¥ D) € 1 = 1 € vl , .
A\ IHOMEHN[; IHOIEH N
SE.QMN/E.NQMN/ xﬂzoMN/E:mooMN// { - Nﬁ#¢ = ﬂnﬂ { - ‘/ #momm/\i S W W\(@
own Moy N N N N YHALS N g . VIS | A1ddNS I
! : z & ) do1s
S LA @% % ¢ ¢ ADNADNANA S
K - = = LAVLS
4wo1g = A1ddNS
== dOLS S
L LLRNAN-MOLLSAOL
R

3121323

67SL

7-2



SECTION 7 ELECTRICAL

¢ XdTdINOD

IS L9 /71S 08 [°8°1d piBog NNOIL) TVORLLOATd DILVINAHOS VN D\Hrﬁ mH\H
q9 UONE)S [0JJUOD JOMO] Ul [RUILLIRL = [X a6
REARAARY S&:.\Mﬂ.ﬁmm_u%%__.m. ,A__mom.%._.m_.nw ”_b\m_. d€ ON\MmW
€9 oLOE  dS q ml_am_n@m IS V9 EN q¢ v$ or day gy  dL/1€ DLHE ay  d6/3ay It Ve as m 19 8UIX @ ¥E/1X \H/
Siet ) 2
2 £ SR g =03 3 3 5 z S g 5 |® =z 2 g SAY
w. = & ? w m m = © €7 ElzA 1A
] g 13 E e Z ano L e
85/1Xg 9TIXgy 6T/T1Xgy LTTX gy LE/TX YT €T/1Xgy 00/ 1X gy CU1Xgm 181Xy 61/1Xgy SUTXgy L1/TXgy 81/1X gy 6€/1X gy TE/NX gy PI/TX, SUIXg, /Xy 81X, ceNIX 91X
cm_v_u._.v_ Kl SA+
hmﬁ:_v S o [esa1aa
! 3 NT K ,
EUIC] TU/IC|  S/AC]  TIf]  LUIC] 9UIr] LIr]  TTAT] E61/I] 2 8I/Ir|  Tl/If)  0l/Ir S/1T SYIC] /UL vIAC  SUIC|  vy/Ir| 1T/l | 0T/l
7 X9o[dwo)) preoq 3moir) \
)
1/€r 753 /€0 /el 9/t T sl 8/ct oTer ] 91/2l cufer vI/Tt m_\ﬂn 73 /et 6/2t [ /et 17zt
Mok uda1g anjq ”
de 9 "
651X E:@,@ m
v ” ” T OL Y
1€ R por ” ” 16 dino Sojeuy
i mdno pag m m _%@ﬁ Sojeuy
1213 | | 12003
= B |
c S 2 , 5
5| . B 2 (N T g m 5 g g
0 LIVEX w:ﬁx%o:ﬁx 0T/VPX _N\$xmwm\<v oﬁxm%:.%x BIVEXE) OUVPX PUVHX TUVEX A PI/VPX, EVEXA  TUVEX N S/VPX, VXY P/VEX, [9A%2'¢ 1/V¥X,
YUVYX  €T/VPX
YT TT°L oN :9[qeO SIOSSIOS Ul Pasn Jou SaIIM
[ | I | H | D | d | q | a | D | g | N

7-3

67SL

3121323



SECTION 7 ELECTRICAL

1S 29 /TS 08 19891 TVORLLOA T DILVINAHOS XMNYTLLAT'T
(S71 08 10§ A[u0) =
v AND/IX AND/IX AND/IX aAND/IX aNo/IX AND/IX
ano
e AIXV ONLLYTTIOSO
sse /104 wes Juryry j A 14
saA[ea Surpjoy peo|
— =+ - - = — X% |
LAT'T | ¥AMOT | B N
X | valhiva ==
L ] | | by
e L | PENX PENX
- (SAD m@ \\\\\\\\\\\ (SA D SA+
Ferzr/sang 1
| |
| |
I I
| | L
L T RASA
M | | W
- % i ¥ b EANEINEY , Lara—
v - — (S71£9 105 Ajuo)
1] u r ol - 5 e T . e = o)
61/VPX o — — _ (a8puq)
HZ (7 N , o r i
LHOIAH XVIN 441 | | LHOIEH NSTS
v1d IR 7 , LIS F-=0 TXVINS ,
A — o I n f L
HOLIMS LOATAS ¥IDOMLNO L — /=y — L — L a7
m TNV ANNOED 91X
/N €1a @
aL 8¢/1X L1 SsT
ANTVA LT % ATTE
9T/1X
19
o LPIX 1 .
1da S ——
1da [
w we'T g
XNTOAIN |
WADORILNO LNOHLIM LHOIHXYWS [ g~~~ T~~~ -~~~ T -~ F -~ ~— -~ 4~ —-—-— - ————— 4 - —— - —————————— Bl !
L A S L
1 LT1X ” STIX
o N 0€/1X M 95/1X AND/IX !
|l N ] | a
1§/1X 71a 1a | . B
ve R R IHOEHAARAS | o)
Te/1X as
DL - - L il
MAMOT M L
. 17| 1 2>
ar 65/1X 21X LE1X
981
L1X
XNTOAIN 1411 / 651X SAY
LAIT | ¥AMOT WAMOT | LdIT LTLd | |ITLS | LHOIEAH XVIN S WSTS LHOIAH IATNA S SA+ | QND
ac 4 19 49 T 1T I x4 I e ot
TANVd ANNOYD
[ I H | o ] 4 a4 | a | o | g | Vv

3121323

67SL

7-4



SECTION 7 ELECTRICAL

IS L9/71S 08 [°9831d

TVOIILOITH DILVINHHOS

XTLAT'T

AND/TX
Ve

AND/IX,

AND/TX, AND/TX,

AND/TX,

AND/TX,

(ST L9 103 Auo) —

AND/TX,

AND/TX,

(S71 08 103 Auo) —

AND/TX,

aNo

ssTAEI]

€ad

NYIOH

STUIX

——

Jyasl

L ]

NYOH A,

a
I3

I

Ivad

X

L — 1
ra 4d /N
€1/1X €1/1X

AaNnNosInIa

| m_m

09/1X

- =
meZWE |
L—

1a

sszAl

8¢/1X
LAI'T

I

@

_

T

Avd/gds | 4vd/ads

X

9/1X4 QPO

AVTH

,
yitsand |
lz1 f

S/LL/SANd

1

f
,
UL/SANd ]

TIIXg

TE/1Xy YI/T

ndino aAauqg
8/cr

H6 —=
(Jonuos 1288111
q6 <

Liet
ndur oAl

dANA

ag/ac

FIMOT DOTVNY

HE ac

9/1X, SINPON

,

, Ib/11/SAN
| 81

f

,

T/1/SANd \;

X

E/T[/SIN 1/21/SINd

S1/1Xg

AL EN

AT

81/1Xg

LHO LAdT

L1/1Xg

4T 4T

[

7-5

67SL

3121323



SECTION 7 ELECTRICAL

IS L9 /71S 08 [°s9td

TVOIRMLOATd DILVINAHOS

XOTLAI'T

(ST L9 10§ Kuo)

(s71 08 205 A[uo) I |

2DOT IVILNIIHAAIA

vo aAND/TX aNDNX,, AND/IX AND/IX, AND/IX . AND/IX, AND/X "
ano . ano
— = — =
NO4IVTd
zdNNd f M W vad
[y
vTIX
sst
S w 071X 0T/1X 61/1X
A 1#/1X
€dd ! €da
& saiana g 1 Vi
! D —=a9
| 1/20/SaNd | T WX g
, 9/21/SdNd |
[ vL f
f f
| UTr/SdNd |
| ¢ YEsdNd | ] i
Anpoy - _
— 1
151X
[ N
£7/1X TTIX x| N o ¢ |
[ .
TANVd ANNOUD
WY had
Vo
" Noda
TANVd ANNOYD
ZdWnd 100WITd § NIdLId 95/1X 00T TVLININA LI
HZ oz ot ot ac

3121323

67SL

7-6



SECTION 7 ELECTRICAL

ASA(T ZINS
IS L9 /TS 08 195910 PSAIANRA | TvOrILOATd DILYVINAHOS
(ST 08 103y A[uo) —
Ao/ IX ANIONH TASHIA ANOIX
TS
anop
. DZD\_x\ﬁ H . ssnidioeay mofn
H N . . .
NELNN AND wub o, m Z e g w =
- y - - T -
T Azixz MOLVNIITY z & 3 =
| drALLVE N = 2 = 2 _.: fm._lf.: fmv_,r
= +d | Cj
= o = = /|_HU
— +4 A m
= LTe | 9N
X <df [y 1 ogfos] [uJoglos]s1]1
wwb 9 I 1 T
j J T unouq wuwb o [OIUOD W} MO[D) —
LOANNODSIA >~_ﬁ<m s -~ U /L
€1 N
21 TANVd ANNOID ® wwb E:: ..m: ofusio yoriq waid ford unoiq
X E \
01/2X (724 LiTX 6/TXP 8/TX 177X bTX €/TXP 11/TX €19 21 s 1/1X
) X |/TX Wdd
u - orx
A1ddNs €1X ore
8 e XNTOAIN ’ 1
P — 354
“w - J wwb 9 TH/1X Adga
@ + S/X M +a Jos IS WO 1o 1y dwap  IpgA
7dOLS ADNEDMANE S |
17
—o ] ®
21 TANVA ANNO¥D vor S 19/1X
as/is
0¢ 9€S DN SunyoBMISQILIOION €dd/zda/1da
13 08 205 N pay
aL vse
£oIx XNTOAIN
Supeolg AIONATOS
werg NdY st
LU | SAIIAM PIQLIOSIP jou [[& U1X 1/1X €/1X P/1X NMCrmD
YIX = = =
e D-91L DN Xog [0nuo)-Z1Ndd «° & «
[ Noivis | ] 7 wopor |
ANVd ANNO¥D [T T , AN
AEMS [ — - - =
~t B — = e
7 € gl 7 LIX X L . o
21 TANVd TOYLNOD TANVA ANNOYD | o | LONG —
71 TANVA ANNOYD
| = Hagg | | Q NO |
| m == | ) aL<=—4
| | 6/1X, 8/1X /80 0F/1X
IMVLS LAIT
7’ — —oTxk — - — L F L TANVd ANNOYD HE x:._w,ﬁw
[ TANVd ANNOY!
AT peuIMOT ouo WALIVLS qmmmi ouim w019 8T WA T dNOd
/1T SANd 71 TANVA ANNOUD
o as 98¢ as waq HC oy r1 HC

[

H

1

7-7

67SL

3121323



IS L9 /71S 08 [9831d

TVOTALOH TH DLLVINAHOS

XTLAI'T

e

s

g
2%

T

oﬂq

i ZEia o %__,»

OOOOOO

SECTION 7 ELECTRICAL

3121323

67SL

7-8



SECTION 7 ELECTRICAL

1S L9 /71S 08 [9591 9MMPOIN-SINd TVOIILOATd DILVINAHDS XMYITLAI'T
©
¢ ofig I9/1 X -— 9
Ndd | —
oSe J0] ATuo
sodeg |(ST L9 103 AJuo) DS canna |15
¢ oSeq 97/1 X _— Wwez S H
aJe J0I ATuo g
g98ed (ST 08 10J AJuo) HIXV ONILVITIIOSO SHATVA T BNIIVITDSO €
zofeg (¢ dumd) 91/1f XA TINOD €T/1X — cannd Lo
aNDO/T X aND 19
4\
o3e, — m‘ amoze
pofed (AN €1/1 X a1 = 5
zofeg (Ted/128) T1/11 XdTdNOD S1/1X v vas |
p 98ed (SOATBA-IRJ/10S) OT/T X —=m ¢ 7 dumng
TATIVIVA/IVIIAS | |- AV1dd dINLL
(AYZT+) 9/1X — 4
ATddNS YAMOd + | |
7 o8ed (HATIQ) 1/1f XA TdINOD TI/TX -— I
aARd W=
If
[ 7 I 7 H 7 I9) 7 d 7 q 7 a 7 0 7 q 7 v

7-9

67SL

3121323



SECTION 7 ELECTRICAL

S 19 /1S 08 [0S [00U0)-133UL | TYOTILOATd DILVINAHOS XMNITLAIL'T
ot \0|0|0|0|0|0|o|o|o|o|o|o
m%%;ﬂmzim?zﬂﬁ
T - - & B -
= z £ Z £ Z
2 £ 32 ¢ 3 £ 2 § &
> 2 £ 2 2 = ] < 5
S a2 A 2 g < B @
a a m ©n M
dv HT x4
g Rl
2 5 |8 &
) Q e *)
3 w3 emls &
= > THIX M 6/1X M 6/T1 m Q.r
Il - - Wu_ //OVIJO
~
oL/t 8/Cr 9/Tr €/l
o 1% o
s z E 5 ?obﬁoO-waEl
g s 3 S
S5 = = =
A3 = -
S\ o
o& o c i
& 3
i 52 |
.14 T\ |
[ €3 [} |
,
| [ ] W | W
f vl vt 0 ¢ |\ 0 4 -
Lo
| % | ,
|
f @. T e T Bl
g
Ly g
o
/N 6/vPX |3
10X g 4 (o
fix 2 % ]
= |5 S| SY2 o 2
m%m g g AN |Z %/M///f e = ]
O @ |7 & S & 5 S <
& S 8
LN e 13 < a Q HZ oz ot
& z 15
9&@0 (el
& 47 V9 [T
[ | H | 0 | d | q | a | o) | q | v

3121323

67SL

7-10



SECTION 7 ELECTRICAL

IS L9 /71S 08 [°s_td S[BUIULIR, TVORLLOATA DLLVINAHDS VW D\H,H ,WH\H
DL 6/3[ XNJOAIN] VL syoe( gjoued punoin|ye
qc YT/ SA Y o3 [MVASYAN G (3 T1/ WSIH Xe S|
jor4 SA+ S1/1f xoqdwo) D7 pPseIqa ve TV/ SA Y €€
HE (spoyred) 1 @ ar (3pouy) 1|  DEIMA[EA SUIP[OH ProT MO TER
He Tomor] “joued punoin) DL 11/ umoQ wioe[d S (41
qc (epoyse) ) 1omo1 A6 11 DL ¥ ndwp semog[¢

3 (epoyied) 1A | I€ (spoyied) 1 1a I€ 17/ WBPH AL XeN §|0€
4 WL'S T1/1f xo[dwo)) £ IvV/1) d€ LNO L §|6T
qc YT/ SAM| A€ [AFAD | Ad€ NINLLS |8C
TZWSIOH Xe S 8/1( Xoduwo)) q€ 11/3UB1H XeN S|LT
z wgz S €1/1f xdwod )L /8L XNOAIN|  d€ P/2f SANd| D€ 11/ W'z §|9T
ac woy ¢7/1f xo[dwo)| (opoweDd) € a4 4 WOH|ST
D¢ S/U SANd| DS ¢ dumng ¥T
Hz  gdungop/ifxedwoy D¢ T/Tl SANd €T
Dz (epoyied ) LNO Peld d S Y03 [oued punoin| ¢ SA[BA LNO WHOope]d|TT
Dz (spoyed ) NI peId | dS P1/ NIJId Bpwy §|  4S wda  dg¢ QA[BA NI wHop®Rd|1T
s 3j09(] [oued punoin) %4
VS (opoyed) +Ad| €S [PATBA POTHIA) OS TRA[BA YOOTHIA |0T|
A2 011 81/1( Xodwop) 61
ac BRI 6/11 Xo[dwo)) ar OAIPA JBIY 19318
dc Y1 01/1f Xo[dwio)) av MRS s ol
ar €/11 SdNd| Hp v/cay ar QATBA TEJ/I0§I9T
AT TR/ T1/1f Xodwop| Dy /11 SANd St
ac Sojeuy 9/[ xodwo)) H¥ 17/ cay  ar Sojeuy oAeA dALClF [
ar (apouy) Aq| )id 1/cax  ar NI SATEA SAUQHET
Eid S/1f SN i SA[BA NEIg|E]
ar 8/2f 101u00 WBUL|  Jp 1/11 SdNd 4
v9  (epoyied) TAGA/1ALA| H6 IIOL] 99 1dung §7 | V9 1 dwng|1
01
HC 9/Z( [011u00 123311 | 19 ueis £33 § [oued punoin 49 MBS Xog [0Nnu0)) I0J0IA|6
o4 (epoyieD) PsaIa | A9 (apoyied) LONA| g 6 1/2f 101u09 105311], @9uontus| Xog] [0NU0)) I010]A|8
L
HY9  uo Aoy § [oued punoin) 49 LONC| De 1T Ld |L
qc pT/1L xedwo)| gz €TE/SA Y 9
19 Koy § pued punoin  ag T/1 SNd 9
9 Koy § [oued punoin S
19 AousSiowg § [aued punoin) +
19 Lno (von ¢d €L 1/81 XNJOAIN] 19 KousSrawyg gpoued punoin ¢
9 NI (VO1) 24 19 o Awpegiaued punoin|g
19 + K1oneq [oued punoin||
id (€] d0L [d [
I | H d | El . a D | d

7-11

67SL

3121323



SECTION 7 ELECTRICAL

IS L9 /71S 08 [°s91d S[eUIULI9], TVOTIILOATd DILVINHHOS VA D\.H,H .mHH\.H
[Tl ue TV /0L g SPA[eA d[xV Sune[1osQ | H9 Xog [01U0)) JOION| T
@ D¢ v /| 49 1dung 7| g¢ wiopeld T
DJ| ve ZZONd SA id uwoy | v9 1 dung| T
@ 1L ZZONd 1| H¥ 7oAuQ | g6 Z1/¢r 1onuoo 1033uy | db [o[[eted/[eles| T
H| He XN[OAIN A oyeg| T
ayl ar punosiBiq | g v/ T | OS TOAA YOTHIA | dF oauq| T
Ol as /20 SANd | VS vad | g [ AABA Y001 01 | dF 18| T

HE at| €ad | de WLS | HE yrT
NIl oz xo[dwo) [ Hy TV/TAM | DE  $dAJeA SUIP[OH PeOT | [9 Aroneq| T
ar (poyied) 4a | ar punosiBi | .y (epoyied)I1d | At (apoyied) 1d |09
€ /I | rC LTIL ad1|6S
g9 Mo[D 47T [oued punoiny | [z own Mo a91|8S
HZ PeoldAQ adT 1T/VEX LS|
HE <1 [oued punorn | (0§ N0 Y93 [dued punoin | HE (@pouy) 11d | p¢ $T/ I |98
DL /81 XN[OAIN oL 1/ umo(] wopeld S|SS
HL T/ XNOAIN | HL ZZONd ¥T/ 13 HL XNJOAIN €/ 2nss21d S|P
HL I/Lf X0[OAIN | HL ZZONd €T/ T HL XN[OAIN [/ 21mssdld §|€S
v (epoyed) za | fL (epoyed) va | fL ZZONd 1V/ 13} 43
1L €a | re/mL (spouy) 7 1a L Y1/ ¥1S[1S
L vI/€LS | IL €1/ ¥180S
v PI/TLS | IL €1/ €18|6¥
1L PI/ILS | (L €1/ 7LS|8Y
L 1a L T PLS|LY
L TTUELS | 1L 17/ ¥18)9%]
L TS | 1L 17/ €LS|sh
v TUILS | 1L 17/ TLS|tt|
VL T/OT[ XN[OAIN 1L €I/11S | 9L syoe[ foued punoin|ey
7 /01 XN[OAIN qaL syoef gjoued punoinzy
as (epoyied) zdd |  dS 9/2f SANd | ds (epoyred) €4d | V9 wvdaly
€ (apoyied) 1dd | V9 TAgd | 4L P/EXNOAIN | 49 INdY XOg [01U0D) IO [
DT WdARId L/1f Xo[dwo) | v9 1A4d | as €/80 XN[OAIN | €9 1va|ot|
qz (opoyed ) yr1 | 4L 9/8[ XN[OAIN L 17/ 118|6€
<119 103 w0 23puq. onoauon I€ (epoyed) HA | AL ZZONd €1/ T I€ 1T 8€E
Iz wg § 7/1f xo[dwo) :(3 11/ S10H AL S|LE
g€ Ig/weTS | e T1/AXVSUNesO S | de TIMBIOH AL §|9€
HL 01/8f XN[OAIN o€ TwWeTS | g TI/ 91XV Sune[IIoso s|s¢
i - o] [ [
| I | H 4 | a4 | a o | g | v

3121323

67SL

7-12



SECTION 7 ELECTRICAL

1S £9/71S 08 1oset@ | TANVA ANNOYWD | TyDRI1OATE DILVINAHOS XMNITLAI'T
T et T —— -
I ATIXT !
I wwb 0, +HrAALLVE ”
|
| TANVA ANNOYD YOLIANNOD -V :d — —F 4 ,
| 1/1X &— - 0 MOLVNAALTV+ X !
|
| LOANNOOSIA Emré s Lo | H ”
! -q
, TNV NGNS HOLOANNOD -6 -d | a , TANVA ANNOYD YOLIANNOD -:d |
| UIX 5— —— —T s s/Tx o o ,
| [ Nowvis 1 ”
” —O LIIX b o, ANVd ANNOYD | |
o
I = RERRILAT I
! Q f !
| =] |
| 2 |
z ,
| = |
I 3 f ”
I F o o L N I
” TANVA qNNOYD MOLDANNOD -H :d 2 . . ,
5] TANVA ANNOYD YOLIANNOD -4 :d
| S o—= !
| 6/1X ] 9/1X I
| o |
I z |
| s €/1X H ”
|
- |
” r 1 TANVA ANNOID OLIANNOD -O id |
! , D e —6 v oTeix !
| ! ! [ B 3 |
_ _ ,
! L — 7 dOLS ADNHDNMANA S f @M Q |
TANVA ANNOYD YOLIANNOD - :d o - Z
! T S — 1 z !
! - a
! 85/1X . a: M_ f = I
, TANVA ANNOYD YOLIANNOD - id . S |
, Jog !
ol
[ vi1a /X o 3 !
| ] S !
. |
” TANVI ANNOUD OLDANNOD - id ANV ANNOYD YOLIANNOD N ‘d m ,
- — — IH/1X G
! _‘ J K m |
[ TANVA ANNOUD OLDANNOD - d S [
| AN 8E/1X ©— I
, TANVA ANNOYD OLIANNOD -d :d ,
I o 95/TX ©—G ”
TANVH ANNOYD YOLIANNOD A d s % 0
| = = T IUIX
| PE/IX x » ro& z |
g
| IR - -~ == 3
| - m wixo | ) W_ , = |
E o) ,
|
| 3 H AR - |
= TANVA ANNOYD YOLIANNOD -3 d 0| o o) |
, . e (I I B
ANV ANNOYD YOLIANNOD -O id S e |
| i 5 TANVd ANNOYD = z |
>
! Z TANVd ANNOYD YOLIEANNOD -1 HA_M m !
Lo ________ s ___________________INWIdNNOWOHOLHNNOO T Z- -
7 7 95/1X 7 = 7

7-13

67SL

3121323



SECTION 7 ELECTRICAL

()
ol
| ©
N
TS L9 /TS 08 19591 WIURAED | TyORILOATd OLLVIWAHOS XNONTLATL'T b

8

(S71 L9 103 A|uo) — (ST 08 10§ A[uo) —

L

9

SIATRA J[XB SUNR[[IOSO i

(xnjoAIN) 3[xe Juye([losO §
aInssaId S Ied/19S ayerg 19)00S d[qe)) SIOSSIOS xogq
Vs Vs uuoyreld 0T P [0Nu0) 100N S
y /

[ ] -
(%)
N~
©

14

. / ‘ \ ‘ 1918 (S71 08 103 K[uo) K1oneg

/:stm ywry 133unQ 1 dung S s Nm__m__ zoAuq €

XNTOAIN - XATdINOD L]

[4

I

i+ | w | o | 4 | g | a | o | &g | Vv

7-14



SECTION 7 ELECTRICAL

IS L9 /1S 08 [°s9ld preog-xopdwo) TVOTILOdTd DILVINAHOS VN D\Hrﬁ mH\.H
© 1 ? 3 7 4 im i@ g |10]11 1P QE a?m 2?@ imo P1lpep3e4 ©
0|0|0]|0]0|0]0|0|0|0|0]0)0|0|0|o|0|o|0]0|0]|0]0|0
Il
a ==
o
G =l
L >
ccd (pasn 30U) JIL 0 || w
Icd (WS'T S) MO[SAse (oo O[o |
7 ccd TYSIOH XBN
T ved (USTOH 9ATI(] S) 9ALIq O I
szd (posnjou) dumg — “e® (1]
= =l
0|5
° O|=]
: 8¢S O [ro
] B |
7 n '~
OO
¢dl TdL =
dweyoyerg zdlL
(parerado wig‘z S) MO[S 1003 TdL
(ISNV 103) »odwng — ZS
Jodung IS
[oued [01nu0)) u
ndngnduy Ir
1 | v [ o [ a4 | 4 a [ 9 g |

7-15

67SL

3121323



SECTION 7 ELECTRICAL

1S L9/71S 08 19591 PIBOE-XN[OAIN | TyO[Y1DATH DLLVWAHOS XMNITLAI'T
1 213
© oa © ¢d0|0|0g0|0|0 ©
112]3]4 ;L@? im lm@ﬁ::m
0/0|0|0 0|0|0|0|0|o|o|o|o|o|o|o
8sd © I 8 1dr| | =]
6sa © X LSI
;m w? io l@@HQSHm le dl m_
A LSI
0|0|0|0|0|o|o|o|ojo|o|o 0|0
LL 0l [9q ®
() QAU ON — #5d
(om) ysiy ey -~ sya
(e Y31y JUOL]
(moips) Y31y 1ysry
®o y31g 15oT aNno o A/X T10S [=]
© 99 © ©

(U9213-¢/3oR]q-/PI-T ) WN[NPUSJ-X or
(9N[q-¢/208[q-7/Pal-1) WNNPUSJ-X Sr
7ZONd AB[2I AILIN0AS /YOIIMS QINSSAIJ Ir

dd0/NO s1933nQ yonms £33 Q1
XN[OAIN-X9[dwo)) 8

ur pafnd s1933nQ IV 99d
SOA[eA 10331NQO L{ Suryry pue ainssaid Suneeq-punoin) uelS 190

poystuy ssaoo1d SuroadT 09

AOPAYT  68d

payoear anssaxd Suleaq-punol)  §sq

H

D

7 d

| q | a |

J

g | v

3121323

67SL

7-16



IS L9 /71S 08 1989t TVOTLLOATA DILVINAHOS X DA,H HI'T

3 RE; e B

A4 TS T ¥E I

BRgE s TE i

R s =g |
|

SECTION 7 ELECTRICAL

e
g
L2
TG
v

it | e

7-17

67SL

3121323



SECTION 7 ELECTRICAL

FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

GROUND OUTRIGGER
st % CONTROL VALVES LIMIT
SOLENOID B_Tm @m0
VALVE 602 © ©
LF (#1)  RF (#2)
Y | e
DIRECTIONAL 87 86
CONTROL 91
VALVE i aTg Aar__ D
STROBE e
LIGHTS STEER 126 LR (#4)  RR (#3)
VALVE
( 84
1002A — r —~
1002B 93 85
1001A J
1001B
1001 108
J) D 96
S O d OO0 o b o / HORN
MAIN TERMINAL BOX &
(BOTTOM VIEW) (P Q ® Q <
OQ O o9 @ @y e ~ —
N
[ ] D | D | D
110 — ||~ 95
———————
f—“,_J
101
106
902 109 PRESSURE
951 & SWITCH
107 -
TO ENGINE :
(7 )
BRAKE
904 905 VALVE
952 953 105 L
GLOW PLUG 29
| " RELAY &
TIMER T AT
[ | 1 O O
903
951 - NN
or-o--o” oot o DRIVE
MAIN
VALVE
\\
7-18 67SL 3121323



SECTION 7 ELECTRICAL

805B

SCISSOR T
LOWERING 1.
%W?c"l-ll“élg VALVE BATTERIES
< o
o 805D
K o ol
- +
88 97
98
o 102 TO STARTER 805C
BATTERY
805A DISCONNECT
SWITCH
/_H?
I— J \]j]/
~ [
401 { © © :
402 309 [ .
© O O O ©
PLATFORM
CONSOLE
BOX
S/N
N
705
507
V 506 N
704
L' =] I\I||
OR )\
5%102
5%%8 504
\505 509 202
507 204
206
PRIOR TO 215
215
S/N 1200022129 216

3121323

67SL

7-19



SECTION 7 ELECTRICAL

FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
E900065 Ref. MAIN TERMINAL BOX HARNESS KIT INSTALLATION D
11to 83 Not Used
84 70001154 1 Harness, #4 Outrigger Limit Switch
85 70001155 1 Harness, #3 Outrigger Limit Switch
86 70001156 1 Harness, #2 Outrigger Limit Switch
87 70001157 1 Harness, #1 Outrigger Limit Switch
88 70001158 1 Harness, Platform Down Limit Switch
89 Not Used
90 70001159 1 Harness, Hydraulic Pump Solenoid Valve
91 70001160 1 Harness, Directional Control Valve
92 Not Used
93 70001161 1 Harness, Tilt Switch
94 Not Used
95 70001162 1 Harness, Pressure Switch
96 70001163 1 Harness, Horn
97 70001164 1 Harness, Drive Lock Limit Switch
98 70001165 1 Harness, Lowering Valve
99 70001166 1 Harness, Drive Speed Valve
100 Not Used
101 70001167 1 Harness, Brake Valve
102 70001168 1 Harness, Max Height Limit Switch
103 70001169 1 Harness, Engine Control Box
104 70001170 1 Harness, 2.5M Limit Switch
105 70001171 1 Harness, Platform Extend Valve
106 70001172 1 Harness, Lift Valve
107 70001173 1 Harness, Drive Valve
108 70001174 1 Harness, Steer Valve
109 See Note 1 Harness Assembly, Outrigger Valves (Not Available - Purchase
Individual Components)
109A 70001175 1 Harness, #1 Outrigger Valve
109B 70001176 1 Harness, #2 Outrigger Valve
109C 70001177 1 Harness, #3 Outrigger Valve
109D 70001178 1 Harness, #4 Outrigger Valve
110 70001179 1 Harness, Remote Control Box Connector
111 to 125 Not Used
126 70001214 1 Harness, Ground Control Panel
127 E000102 1 Connector Housing, Female 24-Pin (Not Shown)
128 E000481 1 Connector Insert, Female 24-Pin (Not Shown)
129 70000952 1 Connector (2 Pin for Nivolux - Not Shown)
130 70000953 2 Connector (3 Pin for Nivolux - Not Shown)
131 70000954 1 Connector (4 Pin for Nivolux - Not Shown)
132 70000955 2 Connector (8 Pin for Complex - Not Shown)
133 70000956 4 Connector (12 Pin for Nivolux and Complex - Not Shown)
0275639 Ref. RECEPTACLES INSTALLATION H
201 0760508 4 Bolt M5 x 16mm
202 0760610 2 Bolt M6 x 20mm
7-20 67SL 3121323




FIGURE 7-2. HARNESS COMPONENTS INSTALLATION (CONTINUED)

SECTION 7 ELECTRICAL

ITEM # PART NUMBER QTYy. DESCRIPTION REV.
203 1 Box Options:
0860038 1 Box, Receptacle (Prior to S/N 1200022202)
2902431 1 Box, Receptacle Kit (S/N 1200022202 to Present)
0861731 1 Box, Non-Metallic Receptacle
1671207 1 Cover
4460346 1 Receptacle (110V)
4460662 1 Strain Relief
204 1320224 2 Clamp
205 3290505 4 Locknut M5
206 3290605 2 Locknut M6
207 4 Hardware Options:
3900294 Screw, Self-Tapping (Prior to S/N 1200022202)
0760408 Bolt M4 x 16mm ( S/N 1200022202 to Present)
208 4060700 1 Cover, Receptacle (Prior to S/N 1200022202)
209 Not Used
210 4460138 1 Plug, Male
211 4460315 3 Terminal, Spade
212 4460346 1 Receptacle (Prior to S/N 1200022202)
213 4811600 A/R Flatwasher M5
214 4811700 A/R Flatwasher M6
215 4811702 2 Flatwasher M6 Large O.D.
216 4831700 2 Lockwasher M6
217 E000102 1 Housing, Connector - Female 24 Pin
218 E000481 1 Insert, Connector - Female 24 Pin
219 E000103 1 Housing, Connector - Male 24 Pin
220 E000482 1 Insert, Connector - Male 24 Pin
221 to 223 Not Used
224 3290405 4 Locknut M4 ( S/N 1200022202 to Present)
0275444 Ref. SCISSORS ARMS & CABLES INSTALLATION H
301 Not Used
302 1060663 39m/128ft| Cable, Electrical 12/3
303 to 308 Not Used
309 E000083 45m/148ft| Cable, Electrical (25 Wire)
E900061 Ref. MAIN TERMINAL BOX ASSEMBLY D
401 E000102 1 Housing, Connector - Female 24 Pin
402 E000481 1 Insert, Connector - Female 24 Pin
E900042 Ref. PLATFORM CONSOLE JUMPER HARNESS E
501 4460465 24 Socket, Female
502 4460468 1 Cap, Dust
503 4460492 1 Clamp, Cable
504 4460502 1 Connector - 31 Position
505 E000083 6m/20ft Cable, Electrical (25 Wire)
3121323 67SL 7-21




SECTION 7 ELECTRICAL

FIGURE 7-2. HARNESS COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
506 1 Housing, Connector - Male 24 Pin Options:
E000103 Prior to S/N 1200022129
E000108 S/N 1200022129 to Present
507 E000482 1 Insert, Connector - Male 24 Pin
508 E900043 6m/20ft Loom, Wire
509 E900045 1 Relief, Strain
E900055 Ref. GROUND CONTROL PANEL HARNESS E
601 4460418 4 Connector, Female - 6 Position (Attaches to Toggle Switch - Not
Shown)
4460419 A/R Terminal, Female (Not Shown)
602 4460462 1 Connector - 23 Position
4460465 A/R Terminal, Female
603 E900056 2 Diode BY255 (Not Shown)
E900041 Ref. PLATFORM CONSOLE BOX HARNESS D
701 4460260 2 Terminal, Locking Female
702 4460266 1 Connector, Female - 9 Position
703 4460418 3 Connector - 6 Position
704 4460503 1 Connector - 31 Position
705 Not Used
706 4460259 A/R Connector, Female - 1 Position Locking
707 4460267 6 Pin, Male
708 4460419 15 Socket, Female
709 4460464 20 Pin, Male
0275599 Ref. BATTERY CABLES INSTALLATION E
801 to 804 Not Used
805 2902547 1 Battery Cable Kit
805A 70001762 1 Battery Cable (Battery Disconnect Switch to Starter)
See Note 2 Boot, Terminal (Red) (Not Shown) (Not Available for
Purchase)
805B 70001763 1 Battery Cable (Battery Negative to Engine Ground)
See Note 1 Boot, Terminal (Black) (Not Shown) (Not Available for
Purchase)
See Note 1 Boot, Square Terminal (Black) (Not Shown) (Not Available
for Purchase)
805C 70001764 1 Battery Cable (Battery Positive to Battery Disconnect Switch)
See Note 1 Boot, Terminal (Red) (Not Shown) (Not Available for
Purchase)
See Note 1 Boot, Square Terminal (Red) (Not Shown) (Not Available for
Purchase)
805D 70001765 1 Battery Cable (Battery Positive to Battery Negative Jumper)
See Note 1 Boot, Square Terminal (Red) (Not Shown) (Not Available for
Purchase)
See Note 1 Boot, Square Terminal (Black) (Not Shown) (Not Available
for Purchase)
806 to 811 Not Used
7-22 67SL 3121323




SECTION 7 ELECTRICAL

FIGURE 7-2. HARNESS COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
812 E000072 4.2m/14ft | Loom, Wire (15mm O.D. - Not Shown)
81310 815 Not Used
816 E000005 6.6m/22ft Loom, Wire (8mm O.D. - Not Shown)
817 E000084 3.5m/12ft Loom, Wire (12mm O.D. - Not Shown)
0275614 Ref. ENGINE HARNESSES INSTALLATION K
Ref. Prior to S/N 1200021338
901 1001105080 1 Harness, Air Cleaner Indicator (was p/n 70001859 - Not Shown)
902 1001105077 1 Harness, Engine (was p/n 70001860)
903 1001105079 1 Harness, Glow Plug (was p/n 70001861)
904 See Note 1 Relay, Glow Plug Timer
Note: Relay was p/n 70000924. P/N 70000924 is no longer
available. Purchase qty 1 each of relay p/n 70003647 & base
p/n 70003648.
905 70000925 1 Relay
70000926 1 Base, Relay
906 8229236 2 Fuse, 30A (Not Shown)
Ref. S/N 1200021338 to Present
951 1001105682 1 Harness, Engine (Complete)
952 See Note 1 Relay, Glow Plug Timer
Note: Relay was p/n 70000924. P/N 70000924 is no longer
available. Purchase qty 1 each of relay p/n 70003647 & base
p/n 70003648.
953 70000925 1 Relay
70000926 1 Base, Relay
954 8229236 2 Fuse, 30A (Not Shown)
Ref. OPTIONAL HARNESS COMPONENTS
1001 1001099183 1 Harness Assembly, Beacon
1001A 4460897 2 Connector, Female - 2 Position
1001B 4460464 4 Pin, Male
1002 A/R Lamp Components, Beacon
1002A 4460891 1 Connector, Male - 2 Position
1002B 4460465 2 Socket, Female
3121323 67SL 7-23




SECTION 7 ELECTRICAL

FIGURE 7-2. HARNESS COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

7-24 67SL 3121323



3121323

SECTION 8
DECALS

67SL

8-1



SECTION 8 DECALS

FIGURE 8-1. DECAL INSTALLATION

VIEW OPPOSITE SIDE

l///Mﬂ

N\

)
2
M,ﬂIIIIIIIII..n.WA.“

\

\

N
by

3121323

67SL

8-2



SECTION 8 DECALS

N
-

©

3

o — N\

L\

8-3

67SL

3121323



SECTION 8 DECALS

FIGURE 8-1. DECAL INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DECAL INSTALLATION
0275932 Ref. ANSI Spec G
1001092749 Ref. CSA Spec F
1 8990147 1 Box, Manual Storage
70003486 2 Clip, Manual Holder
2 1060279 1 Cable, Lanyard
3 8 Decal - Outrigger Warning Options:
1701214 ANSI Spec
1704690 CSA Spec
4 1701505 1 Decal - Diesel Fuel
5 1701640 1 Decal - Manual
6 1702773 3 Decal - JLG
7 1703687 4 Decal - Direction Arrow
8 1703811 4 Decal - Lifting Lug
9 1703812 1 Decal - Hydraulic Oil
10 1703814 4 Decal - Tie Down
11 1703816 1 Decal - Danger/Warning (ANSI Spec Only)
12 1703819 A/R Decal - Direction Arrow
13 1704277 8 Decal - Lanyard Attach
14 1704412 1 Decal - Hydraulic Oil
15 1704885 1 Decal - JLG Website
16 4 Decal - Crushing Options:
1705694 ANSI Spec
1705311 CSA Spec - Prior to S/N 1200015548
1705694 CSA Spec - S/N 1200015548 to Present
17 5 Decal - Electrocution Options:
1705695 ANSI Spec
1705040 CSA Spec
18 1706472 1 Decal - Fall Hazard (Prior to S/N 1200015548)
19 1706482 1 Decal - Manual Descent Inside
20 1706485 1 Decal - Control Box Location
21 1706487 1 Decal - Safety Prop
22 1706559 4 Decal - Pad Load
23 1706560 4 Decal - Wheel Load
24 1 Decal - Manual Descent Options:
1706598 Prior to S/N 1200021262
1001103745 S/N 1200021262 to Present
25 1706599 1 Decal - Manual Descent (Prior to S/N 1200021262)
26 1707182 2 Decal - 67SL Model Designation
27 1 Decal - Legend Options:
1707185 ANSI Spec
1001092736 CSA Spec
28 1707187 A/R Decal - Capacity
29 2080040 4 Fastener, Huck
30 See Note 1 Nameplate - Serial Number (Note: Not Available For
Purchase)
31 1704684 1 Decal - Danger/Warning (CSA Spec Only)
32 1705303 1 Decal - CSA (CSA Spec Only)
8-4 67SL 3121323




SECTION 8 DECALS

FIGURE 8-1. DECAL INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
33 3820408 7 Rivet (CSA Spec Only)
34 1001092752 1 Plate, Decal Mounting (CSA Spec Only)
35 1703464 1 Decal, AC Power
36 1705717 4 Decal, Crushing (CSA Spec Only)
37 1706098 1 Decal, Ether Warning (S/N 1200019436 to Present)
3121323 67SL 8-5




SECTION 8 DECALS

FIGURE 8-1. DECAL INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

67SL

3121323




SECTION 9 RECOMMENDED SERVICE
PARTS STOCK

MODEL 67SL
The following list will service one machine (built to current production per date on the front cover) with emergency repair
parts which can be installed in the field. Parts from the list should be replaced when inventory is depleted to keep service
parts stock supplied. For further information, contact your JLG dealer or the JLG Industries Parts Department.

Part Number Description Qty./Machine
STANDARD PARTS

7012986 Coil (Figures 2-1, 5-1 & 6-2) 1
70000441 Coil (Figure 2-1) 1
4360314 Switch, Toggle (Figure 2-1) 1
4360671 Switch, Toggle (Figure 2-1) 1
4360698 Switch, Toggle (Figures 2-1 & 4-2) 1
4360469 Switch, Key (Figure 2-1) 1
2860030 Key, Replacement (Figure 2-1) 1
4360475 Switch, Emergency Stop (Figures 2-1 & 4-2) 1
E000059 Switch, Battery Disconnect (Figure 2-1) 1
70000635 Switch, Push Button (Figure 2-1) 1
E000457 Relay (Figure 2-6) 1
E001375 Relay (Figure 2-6) 1
7017444 Coil (Figure 2-7) 1
70000899 Element, Filter (Figure 2-7) 4
H000241 Breather (Figure 2-7) 4
H005232 Element, Primary Air Filter (Figures 2-8) 4
70000054 Element, Secondary Air Filter (Figures 2-8) 4
7016331 Filter, Oil (Deutz Engine) (Figure 2-8) 4
7020023 Filter, Fuel (Deutz Engine) (Figure 2-8) 4
7027245 Filter, In-line Fuel (Deutz Engine) (Figure 2-8) 4
S$200238 Latch (Figure 4-1) 1
4360387 Switch, Push Button (Figure 4-2) 1
4360525 Switch, Toggle (Figure 4-2) 1
4360693 Switch, Toggle (Figure 4-2) 1
E900025 Controller, Drive/Steer (Figure 4-2) 1
70000020 Element, Mini Pressure Filter (Figure 6-2) 4
E900056 Diode (Figure 7-2) 2

VARIABLE PARTS

E000359 Limit Switch (Figure 1-6) 1
E000044 Switch, Tilt (Figure 2-1) 1
70001352 PC Board - Engine Control (Figure 2-1) 1
E000189 PC Board - Pump Delay (Figure 2-6) 1
E000214 PC Board - Nivolux Control (Figure 2-6) 1
1001112938 PC Board - Complex Control (Figure 2-6) 1
E007404 PC Board - Trigger Control (Figure 2-6) 1
E000376 Limit Switch (Figure 3-1) 1

3121323 67SL 9-1



SECTION9 RECOMMENDED SERVICE
PARTS STOCK

MODEL 67SL
The following list will service one machine (built to current production per date on the front cover) with emergency repair
parts which can be installed in the field. Parts from the list should be replaced when inventory is depleted to keep service
parts stock supplied. For further information, contact your JLG dealer or the JLG Industries Parts Department.

Part Number Description Qty./Machine

9-2 67SL 3121323



SECTION 10 SPECIAL OPTIONS

Note: This list is to accommodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG&ITEM# | PART NUMBER QTy. DESCRIPTION REV.
10-1 Ref. MISCELLANEOUS SPECIAL OPTIONS
1001098929 Ref. Beacon Lamp Installation
2920161 2 Lamp, Beacon
4060865 2 Guard, Stone
1001099040 2 Bracket, Beacon Lamp
Ref. Fluids:
3020016 A/R Qil, Motor Mobil Delvac MX 15W-40
3020008 A/R Qil, Transmission ATF 184
2300014 A/R Qil, Hydraulic MobilFluid 424
2300029 A/R Oil, Hydraulic Mobil EAL EnviroSyn H46
Maintenance Kits:
71001111713 1 Combined Filter Kit
71001111685 1 Fuel/QOil Filter Kit
71001111678 1 Hydraulic/Air Filter Kit
Ref. Tools For Service:
7002828 1 Wire Stripper
7002821 1 Wire Crimper (To Install Wire Ends to Wires)
7002823 1 Pin/Socket Extractor - Universal (To Remove Pins/Sockets from
Connectors)
4460467 1 Extractor - 16-18 Gauge (For Removal of Pins/Sockets for
Deutsch Connectors)
4460510 1 Extractor - 12-14 Gauge (For Removal of Pins/Sockets for
Deutsch Connectors)
7002822 1 Screwdriver, Potentiometer (To Adjust Drive Controller)
7016654 1 Screwdriver, Magnetic
7004275 1 Seal Installation Tool - 1in
7004276 1 Seal Installation Tool - 1-1/2in
7002826 1 Seal Installation Tool - 2in
3121323 67SL 10-1




SECTION 10 SPECIAL OPTIONS

Note: This list is to accommodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG&ITEM# | PART NUMBER QTy. DESCRIPTION REV.

10-2 67SL 3121323



Part Number Page
0100011 i 2-22
0100019 ...1-3,1-5,1-7,3-4
0140011 ..o 2-15
0181847 .. 4-9
0256789 .....ccceiiiiee. 10-1
0275418 ..o 3-7
0275419 ..oiiiieie, 4-4
0275420 .....occiiiiieiene, 4-5
0275444 ................ 3-5, 7-21
0275464 ......cceveiieen 1-5
0275465 ......cccoiiiiee 1-3
0275469 ......cccoeiiiieeee. 2-27
0275475 ..oviiiiieeee, 1-7
0275476 ................ 2-5, 2-17
0275477 ..ovvevriieei, 2-3
0275478 ... 1-15
0275508 .....ccccoiiiiiennn. 1-15
0275599 ................ 2-3, 7-22
0275613 ..ovviieeeiees 2-25
0275614 ..... 2-17,2-21,7-23
0275623 ......ccovveieiennn, 3-4
0275624 ... 3-4,5-3
0275639 ................ 4-6, 7-20
0275673 ... 4-9
0275932 ....ooiiiieiee, 8-4
0307544 ......ccoiieiin, 2-7
0318854 ......ccovvviiiiinn, 2-7
0700518 ....ccvveveeerenn. 2-27
0700614 ......cccoeeiiiee 4-5
0700615 ....cccooeieieeee 4-5
0700617 .oveeeiieeeee, 2-3
0700618 .....occvvieiiiies 2-17
0700619 ..oovciiiiieie, 4-5
0700812 .....ccceeeneee 2-27,3-5
0700815 ... 2-3
0700817 ....ccceeevee 1-15, 2-3
0700818 ....ooecvveeeriens 1-15
0700820 ......ccoevveveiirinnn, 2-3
0700833 ......cccvveiiiies 1-15
0701014 ... 3-4
0701016 ... 4-5
0701018 ..o 1-15
0701022 .....cccvvieeeeen, 4-4
0701024 ......ccovvviin, 4-5
0701025 ....coocviiiieiee, 4-4
0701217 oo 3-4
0701222 ..o 1-15
0701630 ..o 3-7
0701631 .eeieiieeeeen, 3-4
0711230 ..oovvciiiiieiene, 1-3
0712022 ......ccvviein, 1-5
0760408 .....ccceeveevrneenn. 7-21
0760505 .....cccevveeiirnennn. 2-17
0760508 ................ 4-9, 7-20
0760605 . 2-4, 2-27, 3-4, 4-5
0760608 ....... 1-15, 2-4, 2-27

0760610 .2-3, 2-4, 4-4, 7-20
0760805
0760810 .2-3,2-4,2-17,4-5

3121323

SECTION 11 PART NUMBER INDEX

Part Number Page Part Number Page
0760812 2-3,2-21,2-22,2-27 | 1001112938 .......... 2-15, 9-1
0760814 ................ 2-3,2-27 | 1001113273 ........... 2-3,2-9
0760815 .....cceeneeee 2-27,4-9 | 1001113420 ................. 2-21
0760817 ... 2-21 | 1003107 .coeeveeiieeieeee 2-7
0760819 ....cccoviieeee 4-4 | 1060279 ...ccoeiiiieieeeee 8-4
0761006 ......cccoeeeenneennn. 2-25 | 1060663 .........cccceeeennnne 7-21
0761010 ..1-15,2-3,2-17,2- | 1320224 .........ccvvvenneen. 7-21

21,2-27, 3-7 1671207 .o 7-21
0761012 2-3,2-21,2-27,3-7 | 1701214 ..o 8-4
0761014 ... 2-17 | 1701505 ...ciiiiiieieees 8-4
0761015 ........... 2-3,3-4,4-4 | 1701640 .....coooiciiieee 8-4
0761016 ...cceeeieeee 4-4 | 1702773 e 8-4
0761210 ceevriieeieeeee, 1-3 | 1703464 ......cocveeeee 8-5
0761214 ..o, 1-3 | 1703687 ...ccoovvieieee 8-4
0761215 ..o 1-7,3-4 | 1703811 ..o 8-4
0761228 .....cceeveeeeen. 2-21 | 1703812 ..o 8-4
0762015 ....ccceiieee 3-4 | 1703814 ..., 8-4
0771619 ... 1-7 | 1703816 ..o 8-4
0860038 .......cceeevvveeennne 7-21 | 1703819 ..o 8-4
0861731 ..oeviiieiiiies 7-21 | 1704277 .o 8-4
0893076 ......ccvvvvevrieen. 2-7 | 1704412 ..o 8-4
1001091075 ........ 2-17,2-18 | 1704684 ........ccovvvvernnnnen. 8-4
1001091513 ................. 2-21 | 1704690 ......oooiiieiees 8-4
1001091514 ................. 2-21 | 1704885 ..o 8-4
1001091761 ...cceereee 2-27 | 1705040 ....coccvvvrieeenen, 8-4
1001092080 .......... 6-7,6-12 | 1705303 ......cccvviiiernen 8-4
1001092405 ................. 2-15 | 1705311 .o, 8-4
1001092406 ................. 2-15 | 1705694 ......ccoeciieieees 8-4
1001092736 ......ccccuveeeee. 8-4 | 1705695 ......ooccciiiieiees 8-4
1001092749 .........cceeee.. 8-4 | 1705717 e 8-5
1001092752 .......ccvvenneee. 8-5 | 1706098 ......cccvvvrirernee 8-5
1001092804 ................... 4-4 | 1706472 ...covviieii 8-4
1001092805 ................... 4-4 | 1706482 ......ccovveiiee 8-4
1001093353 .......cccveeee. 2-15 | 1706485 ....cooovviieeeeeee 8-4
1001093354 ................. 2-15 | 1706487 ...ooveeieieeee 8-4
1001093355 ................. 2-15 | 1706559 .....ccooiiiiiees 8-4
1001093361 .....cccveennee 2-15 | 1706560 ......ccovvvvveeernnnn. 8-4
1001093379 .....cccveeneee 2-15 | 1706598 .......coovvviviinnn. 8-4
1001093793 .......ccveenee 2-22 | 1706599 ......ccovviiiiiinnn, 8-4
1001093794 .........co.ce... 2-21 | 1707182 ..o 8-4
1001094781 ..o 2-5 | 1707185 ... 8-4
1001096366 ................... 4-9 | 1707187 e 8-4
1001096367 .......ccvvvneee. 4-9 | 1787217 e 2-3
1001096653 ................. 2-27 | 2080040 .......cccoeeeee. 4-5, 8-4
1001097369 .......ccveenneee. 4-6 | 2140803 ................ 6-5, 6-11
1001097370 ....oeeveevrere. 4-6 | 2140807 ....ccoceeunee 6-5, 6-11
1001098929 ................. 10-1 | 2141503 ................ 6-5, 6-11
1001099040 ................. 10-1 | 2141517 ... 6-6, 6-12
1001099183 .......ccveevnee 7-23 | 2141908 ................ 6-5, 6-11
1001101876 ..........c........ 4-5 | 2141911 ... 6-5, 6-11
1001101879 ......cceveneee. 4-5 | 2142202 ................ 6-5, 6-11
1001101880 ......coecuvveee. 4-5 | 2142203 ...t 6-5, 6-11
1001103611 ...ooveree. 2-3 | 2142204 ................ 6-5, 6-11
1001103745 .......cccceeeee. 8-4 | 2142205 .............. 6-5, 6-11
1001105077 ....oeeveveennne 7-23 | 2142206 ................ 6-5, 6-11
1001105079 .....cccveennee 7-23 | 2142706 ................ 6-4, 6-10
1001105080 .........cc...ee 7-23 | 2142707 ..o, 6-4, 6-10
1001105682 ................. 7-23 | 2142708 ................ 6-4,6-10
1001111759 .......... 2-3,2-11 | 2142709 ...t 6-4,6-10

67SL

Part Number Page
2142710 .eeeeeeeee. 6-4, 6-10
2142711 e, 6-4, 6-10
2142712 ...l 6-4, 6-10
2142713 ................ 6-4, 6-10
2142714 ................ 6-4, 6-10
2142716 ................ 6-5, 6-11
2142717 e 6-5, 6-11
2142719 .. 6-5, 6-11
2142733 ... 6-6, 6-12
2142734 ................ 6-6, 6-12
2142735 ................ 6-6, 6-12
2142740 ................ 6-6, 6-12
2142743 ................ 6-4, 6-10
2142744 ................ 6-5, 6-11
2142751 .. 6-5, 6-10
2142752 ................ 6-5, 6-11
2142804 ................ 6-5, 6-11
2143402 ................ 6-5, 6-11
2143403 ................ 6-5, 6-11
2143404 ................ 6-5, 6-11
2143405 ............... 6-5, 6-11
2143406 ................ 6-5, 6-11
2143507 ..o 6-5, 6-11
2143513 ................ 6-5, 6-11
2143514 ................ 6-5, 6-11
2143516 ...ccceeeenenn. 6-5, 6-11
2143602 ................ 6-5, 6-11
2143603 ................ 6-5, 6-11
2143605 ................ 6-5, 6-11
2143606 ................ 6-5, 6-11
2143608 ................ 6-5, 6-11
2143703 ...coeeeenen. 6-6, 6-12
2143705 ...oeevennn. 6-5, 6-11
2143707 ..cceeeeee 6-6, 6-12
2143717 e 6-6, 6-12
2143807 .....ccceeeee. 6-6, 6-12
2144105 ................ 6-6, 6-12
2160016 .1-3,1-15, 3-4, 3-5,
3-7,4-4
2221214 ................ 6-6, 6-12
2221222 e 5-3
2300014 ....cooeeernn, 10-1
2300029 ....evvveeeeieeen, 10-1
2560141 v, 4-9
2600281 ...ovvveieeieiiieieen, 4-5
2754350 ................ 6-6, 6-12
2754352 ................ 6-6, 6-12
2754353 ................ 6-6, 6-12
2754354 ... 6-6
2754356 ..o 6-7, 6-13
2754357 .eeeeeeen. 6-7, 6-13
2754358 ................ 6-7,6-13
2754359 ................ 6-7,6-13
2754361 ................ 6-6, 6-12
2754364 ................ 6-6, 6-12
2754366 ................ 6-6, 6-12
2754368 ................ 6-6, 6-12
2754369 ................ 6-6, 6-12
2754372 ................ 6-6, 6-12
11-1



SECTION 11

Part Number Page
2754373 ..o 6-6, 6-12
2754375 ..o, 6-6
2754376 ... 6-6, 6-12
2754377 oo 6-6, 6-12
2754383 ................ 6-7,6-13
2754388 ................ 6-7,6-13
2754390 ......ccoenee. 6-7,6-13
2754391 ... 6-7,6-13
2754392 ............... 6-7,6-13
2754393 ... 6-7,6-13
2754473 ............... 6-6, 6-12
2754474 ................ 6-7,6-12
2754475 ..o 6-6
2754476 ................ 6-7,6-13
2754477 ......... 3-5, 6-6, 6-12
2754479 ................ 6-6, 6-12
2754480 ................ 6-6, 6-12
2754481 s 6-6
2754482 ................ 6-6, 6-12
2754483 ................ 6-7,6-13
2754484 ................ 6-7,6-13
2754485 ................ 6-7,6-13
2754486 ................ 6-7,6-13
2754487 ................ 6-7,6-13
2754488 ................ 6-7,6-13
2754489 ................ 6-7,6-13
2754490 ................ 6-7,6-13
2754491 ... 6-7,6-13
2754492 ............. 6-7,6-13
2754493 ............... 6-7,6-12
2754494 .......cccooiinenn. 6-12
2754495 ................ 6-7,6-13
2754516 ......... 3-5, 6-6, 6-12
2755039 ..o 6-6, 6-12
2755040 ...ooiiiiiees 6-6
2860030 ....ccceeueeenn. 2-4, 9-1
2900708 .....ccccoveveviieenn 2-17
2902431 ..o, 7-21
2902547 ....ccoiiiiiiin, 7-22
2920161 .ooveirieeeeees 10-1
3020008 ........ccociieiins 10-1
3020016 ...ooeviiiiiees 10-1
320066 .......ccceeirieeeinenns 2-3
3290405 ............... 2-5,7-21
3290505 ....... 2-27,4-9, 7-21

3290605 2-3,2-4,2-17,2-27,
4-4, 45, 7-21

3290805 2-3,2-4,2-21,2-25,
2-27,3-4, 4-4, 4-

5,4-9
1724 010 1 E 2-3
3291005 2-21, 2-27, 3-4, 3-7,

4-4, 4-5
3291205 ..., 2-21
3291207 ooeeeeeeieeeeeeeens 3-4
3291605 ....3-4, 3-7,4-4,4-5
33831215 i, 1-3
3332011 e 1-5
3440816 ....coevvvveeeerinnns 3-4
11-2

PART NUMBER INDEX

Part Number Page Part Number Page
3520060 ......cccocveeiieeennne 4-9 | 4460897 ......cocveiiierenen. 7-23
3760491 ..o 4-4 | 4520288 ........cccciiirinennn. 1-7
3760518 ..o 4-5 | 4740120 ..oooiicieeee, 4-9
3820408 ................ 2-27,8-5 | 4811400 .....ccovveveiineen. 2-5
3820510 ....cccvieeiiieen. 1-15 | 4811600 ....... 2-27, 4-9, 7-21
3900294 ... 7-21 | 4811700 2-3,2-4,2-17,2-27,
3900376 ....ccceevveeireeee 4-4 4-4, 4-5, 7-21
3960605 .......ccoeviiivienns 2-17 | 4811702 ....cooeiiiee 7-21
4010414 ..o 4-9 | 4811900 2-3,2-4,2-21,2-27,
4031510 .ooeveeiieeieeee 1-15 3-4, 4-4, 4-5, 4-
4031605 .....cooocieieeee 2-4 9, 4-10
4031612 .. 3-4 | 4811902 .......ccciiiieen. 4-9
4031709 ....ocovevenee. 3-5,4-9 | 4812000 2-17,2-27, 3-4, 3-7,
4031714 .o 5-3 4-4,4-5
4031718 .o, 6-12 | 4812100 ......... 1-3, 2-21, 3-4
4031720 .ooeveiieeeeeee 6-12 | 4812300 ........... 3-4, 3-7, 4-5
4031908 .....cooiiiie 3-4 | 4831600 ......... 2-4,2-17, 3-4
4031913 . 5-3 | 4831700 1-15,2-4,2-27, 3-4,
4032009 .....coeiiieieienne 2-22 4-6, 7-21
4032011 .o, 3-7 | 4831900 1-15,2-3, 2-4, 2-17,
4032310 .cooccviiriieiiieee 2-17 2-21,2-25,2-27,
4032316 ..ooveeiieeeeeees 2-17 3-5, 4-6
4060700 ...o.ooiiiiieiees 7-21 | 4832000 1-15,2-3,2-4,2-17,
4060802 .................. 2-4,4-9 2-21,2-22,2-25,
4060865 ........ccoveeiinnenne 10-1 2-27, 3-4, 3-7
4360314 .....ccceeenee. 2-4,9-1 | 4832100 1-3,1-7,1-15,2-27,
4360387 .....coceevunene. 4-9, 9-1 3-4
4360469 ........ccceee.... 2-4,9-1 | 4832300 ....ccovcvveeerinnen 2-17
4360475 ........... 2-4,4-9,9-1 | 4832500 ......cccoeiiiiinnnn. 3-4
4360525 .........ccoc.... 4-9,9-1 | 5241600 .......ccceviiinnnenn. 1-7
4360671 ...cocvveeenee. 2-4,9-1 | 5242000 ......ccovevcrerennen. 1-5
4360693 ........ccceeee. 4-9, 9-1 | 70000020 ....... 6-4, 6-10, 9-1
4360698 ........... 2-4,4-9,9-1 | 70000021 .............. 6-4, 6-10
4460071 .ooeeiiiieeee e 4-6 | 70000054 .............. 2-21, 9-1
4460121 .. 4-9 | 70000055 .......cccoeiinnnes 2-23
4460138 ....oooiiieiees 7-21 | 70000056 ......cccoecueeeen. 2-23
4460226 ........ccovviinnennne 4-13 | 70000059 ......ccoceerurennne 2-22
4460259 ......ccooceiiiieenne 7-22 | 70000061 ......ccceevriinnnes 2-23
4460260 .......coccvevrinennne 7-22 | 70000062 ........ccccveinnee 2-23
4460265 .......cccoeeveeinnen 4-13 | 70000081 .....cceevvvuvrennn. 4-13
4460266 .............. 4-13, 7-22 | 70000082 ..........cccce..... 4-13
4460267 .............. 4-13, 7-22 | 70000083 .........cccceennne 4-13
4460315 ..o 7-21 | 70000084 ........ccccieennes 4-13
4460346 ........ocoveviinennne 7-21 | 70000085 .......cccoocriinnes 4-13
4460418 ....ccoviiieiiee 7-22 | 70000185 ......coeeviirinnnen. 5-3
4460419 .o 7-22 | 70000186 ....ccceevvuvieennnne 5-3
4460462 ........ccoceeiiiis 7-22 | 70000187 ...ooeiiiieee 5-3
4460464 .............. 7-22,7-23 | 70000188 ......ccccciieennne 5-3
4460465 ..... 7-21,7-22,7-23 | 70000189 .....coecvevirirennn. 5-3
4460467 .....coooeveiinee 10-1 | 70000207 .....ccoocvvvererennne 5-3
4460468 .........cceviinennne 7-21 | 70000239 ......cccceviriiinnns 1-11
4460470 .oooviiiieeee e 4-9 | 70000240 ......ccoceveeinnnes 1-11
4460471 oo 4-9 | 70000241 ....ccccieeeeeenes 1-11
4460492 .......cccoiiiiis 7-21 | 70000242 ..................... 1-11
4460502 .......coceveeiiinenne 7-21 | 70000243 .......ccoviieiennes 1-11
4460503 .....ccccoveveiiiienne 7-22 | 70000244 .......cccocieennee 1-11
4460510 ...occviriiiiiiiene 10-1 | 70000245 .........ccceoneee. 1-11
4460662 ........ccceeveeinnnen 7-21 | 70000246 .........cccueeeee. 1-11
4460891 ...oooeiiieieee 7-23 | 70000247 .....coeiiinenn. 1-11
67SL

Part Number Page
70000248 ........cccccvvenene 1-11

70000249 .......cccccivininn 1-11

0101010722510 I 1-11

40010107225 I 1-11

70000252 ....coeeiiieeeaeees 1-11

010101072257 1-11

70000254 .......cccccnninnne 1-11

70000255 .....coceciininins 1-11

70000256 .......ccccunnininne 1-11

70000257 ..o, 1-12
70000258 ....cccceeiieeeees 1-12
70000259 ...ccceeiiiiieieees 1-12
70000260 .......cccccuvvennnne 1-12
70000346 .......ccccvnrinnnne 1-12
70000441 ..o 9-1

70000513 .o 2-13
70000514 ...cccoeeeiieeees 2-13
70000515 .cccciiieiieeeees 2-13
70000516 ......ccccnvvnennnns 2-13
70000517 .ooooiviiiiiins 2-13
70000518 ....ccociiiinininns 2-13
70000519 ..cccoiiieieeeeees 2-13
0101010157200 R 2-13
010101015725 K 2-13
70000522 ......ccccccnninine 2-13
70000523 ......cccccviiinine 2-13
70000524 .......cccccvnininn 2-13
70000525 ....cccoeeiieieeees 2-13
70000526 ....cccceeeeeeeeenns 2-13
70000527 oo 2-13
70000528 .......cccocnnnninne 2-13
70000529 ......ccccevivinine 2-13
70000530 ......ccocuvvnininns 2-13
£0101010153C s I 2-13
70000532 ...ccciiiiieeeeeees 2-13
70000533 ...ccciiiieeieeeees 2-13
70000534 ......cccccivinnnn 2-13
70000535 .....cocecuvininins 2-13
70000536 .......ccccvnnininne 2-13
70000537 ..eceiiiieeeeeeees 2-13
70000538 ....cccceveieeeees 2-13
70000539 ...cccoiieiiieeeees 2-13
70000540 ......cccccvnnnnnnns 2-13
70000541 ....ooooeiiiiiiins 2-13
70000542 ......ccccciinininn 2-13
70000543 ...cccoeiiiieeeees 2-13
70000634 ......ccceeeeiieeeees 2-5
70000635 ................ 2-5, 9-1

70000683 ........ccccvvvninne 4-13
70000684 ........ccccvvvnenee 4-13
70000685 .......ccccvvrininne 4-13
70000686 .......ccoeeeeeeeenes 4-13
4001010774010 R 5-5
401010107740 A 5-7
70000708 ......ccccnnnnninnns 5-7
70000713 ..ooooeiiiees 5-7
70000749 ... 5-9
4010101077410 R 5-9
70000751 e, 5-9

3121323



Part Number Page
70000752 ....ccovveeieienen, 5-9
70000755 ....ccoiiiiiiinen, 5-9
70000759 ...ccoeieiiieenee 5-7
70000760 ....cceeveerireennne 5-7
70000761 ..o 5-7
70000762 .....ccooeiieene. 5-9
70000763 .....ccoeeceeeenenn 5-9
70000764 ......ccoeciiinnn. 5-5
70000765 .....cocoevcveiiinnn, 5-5
70000766 ....cceveerevreennne 5-5
70000767 ....ooeeeeeeen 5-5
70000768 .....ccooeiieenne 5-5
70000769 .....coveeceeenen. 5-5
70000770 ..ooocvvriieiiinen, 5-5
70000771 oo, 5-5
70000772 ..o 5-5
70000899 ............. 2-17, 9-1
70000902 ......ccocoeciieeen. 2-25
70000924 .......ccoccieennn 7-23
70000925 ......cccoiiiiinnes 7-23
70000926 ......cccoovcviinnnes 7-23
70000938 .....cceeeviineenn. 2-21
70000939 ... 2-21
70000940 .....cceeiiiineenn. 2-21
70000941 ....oociiiiiees 2-21
70000942 ........ccceeiinen. 5-3
70000952 ............ 2-15, 7-20
70000953 ............ 2-15, 7-20
70000954 ............ 2-15, 7-20
70000955 ............ 2-15,7-20
70000956 ............ 2-15, 7-20
70001114 e, 2-4
70001122 ..o, 2-5
70001136 ..cvveeeeeeenn. 2-23
70001137 i 2-23
70001138 ..o 2-23
70001154 ..o 7-20
70001155 ..o 7-20
70001156 ..ooovvveiiiiens 7-20
70001157 e 7-20
70001158 ....cceiiiee 7-20
70001159 ... 7-20
70001160 ..ooovvveeireennes 7-20
70001161 ..o 7-20
70001162 ....cccveeeriens 7-20
70001163 ...ccoeeeeeeeee 7-20
70001164 ....cccoeeeee 7-20
70001165 ....ccceeeieeee 7-20
70001166 ...oocvveereennns 7-20
70001167 .ooevieiiies 7-20
70001168 .....ccevveiviens 7-20
70001169 ...cvvvveeeen. 7-20
70001170 i 7-20
70001171 . 7-20
70001172 v 7-20
70001173 oo 7-20
70001174 oo 7-20
70001175 oo 7-20
70001176 ..covveeeeeeen 7-20
3121323

SECTION 11

Part Number Page Part Number Page
70001177 oeeeeeeiiee 7-20 | 7027248 ......cooeeveeee 2-22
70001178 ..o 7-20 | 7027367 ...cccvvriiieieen 4-13
70001179 i 7-20 | 7027765 ...ooocciieeeen 4-13
70001214 ..o 7-20 | 7027766 ....ooccvvereeen 4-13
70001352 ................ 2-5,9-1 | 7027861 ....ccoeeeeiieee 1-9
70001353 ...coiiieee 2-5 | 7027912 .., 2-7
70001355 ...ccciieiieieen, 2-5 | 7027915 .. 2-7
70001762 .....ceevvirirnes 7-22 | 7027939 ....ccoviiiiiiiie 1-9
70001763 .....ceeveirirnns 7-22 | 7027940 ....cciiiiiiiiies 1-9
70001764 ......oeeeee. 7-22 | 7027941 oo 1-9
70001765 ....ccoeeieee 7-22 | 7028846 ........ccceiiiinnnen. 2-7
70001859 ....ccoeeiie 7-23 | 7028847 .....ooceieie 2-7
70001860 .....cceeveveverennee 7-23 | 7028848 .......cocoiiiiiene 2-7
70001861 .....coevviirirnes 7-23 | 7028849 .......coceiiiiiene 2-7
70001938 .............. 6-4,6-10 | 7028893 ........ccevivernee 2-7
70002626 .........ccccueneee. 2-21 | 71001111678 ............... 10-1
70003486 ........ccccveeennne 8-4 | 71001111685 ............... 10-1
70003606 ........coeeueeen. 2-11 | 71001111713 ............... 10-1
70003607 .....cveeeirirennns 2-11 | 8003064 ......ccoeevvvveerennn. 2-7
70003608 ........ccccvernee 2-11 | 8005376 .......coeevvuvernnen 2-21
70003609 ......ccceevviiennes 2-11 | 8007894 .......coeevvviiinnn. 2-7
70003610 ....oevveeennneen. 2-11 | 8007915 ..ciiiiiieieeee 2-7
70003611 ..o 2-11 | 8007935 ....cooiiiiieieeee 2-7
70003616 .....ccceeeunnnenn. 2-15 | 8007939 ...ccoeiiiieieeee 2-7
70003647 .....covveeiiernnes 7-23 | 8007944 ......ccooiiiiiiiens 2-7
70003648 ........coccvernee 7-23 | 8007953 .....cocoiiiiiiiiene 2-7
7002821 ....ooociieiiiies 10-1 | 8007954 .....ccvvviiienen 2-7
7002822 ......coevieieeen. 10-1 | 8007986 .............. 2-17, 2-25
7002823 ......cceeiieee. 10-1 | 8008750 ...ccoeeieiiiiieeee 2-4
7002826 .......ccoeeeineene. 10-1 | 8229236 ......cccovcveeennne 7-23
7002828 ........cceeiiieennne 10-1 | 8303891 ...covviiiiereee 4-9
7004275 ...oooiiiiiiies 10-1 | 8405204 .......cccovcvernnee. 2-21
7004276 .....cocveeiiiies 10-1 | 8990147 ...oovviiiiiiie 8-4
7010543 ... 2-3 | DLOT13 .o 2-3
7012941 2-3 | EO00005 ....ccoovveeeirennne 7-23
7012955 ... 5-3 | EO00016 .....ccccvvrenee 3-5, 4-6
7012972 ..o, 5-3 | E000044 .................. 2-4, 91
7012986 .2-3,5-3,6-4,6-10, | E000045 .................. 3-5, 4-6

9-1 EO000059 ......ccceeenee 2-4, 91
7012998 ......... 5-3, 6-4,6-10 | EO00063 .......cccoevvveeneen. 2-4
7016331 ..o 2-22,9-1 | E000072 ....ccevcveeeieenne 7-23
7016654 ......ccoeiiee 10-1 | EO00083 .......cceevevveennee 7-21
7017410 .oeveienee 6-4, 6-10 | EO00084 .........ccccvvennee 7-23
7017414 .o 2-17 | EO00102 .............. 7-20, 7-21
7017444 ................ 2-17,9-1 | E000103 .............. 7-21,7-22
7020023 .........c.e.e. 2-22,9-1 | EO00108 ....ccoevvveenennne 7-22
7020127 e 1-9 | EO00189 .......coce... 2-15, 9-1
7020128 ... 1-9 | E000214 ................ 2-15, 9-1
7020129 ..oeviiieee, 1-9 | E000269 ................ 1-15, 3-4
7020175 .o, 2-4,4-9 | EO00359 .......c.c... 1-15, 9-1
7020176 ....cccevveneee. 2-4,4-9 | EO00375 ....coocveviirienns 2-15
7020411 oo 2-22 | E0O00376 ......cceeenreee. 3-4, 9-1
7020414 ... 2-22 | E000419 .....ccceeennee 2-15, 4-9
7020465 ......cccoeiiieen. 2-22 | E000457 ....ccccvvenee 2-15, 9-1
7024579 ...ooviiiieieee 2-23 | E000481 .............. 7-20, 7-21
7026608 ........cceevveeinnne 2-22 | E000482 .............. 7-21,7-22
7027238 ....oooviiieiis 2-22 | EO01206 ......ocovevviieenns 2-15
7027239 ... 2-23 | E0O01375 ..oeeiiee 2-15, 9-1
7027245 ... 2-23,9-1 | EOO1376 ...ccevvvveeeennne 2-15

67SL

PART NUMBER INDEX

Part Number Page
E007404 ................ 2-15, 9-1
E900025 ......... 4-9, 4-13, 9-1
E900026 .........cccccvvrrrnnnns 4-9
E900028 ........cccccvrriennes 4-9
E900029 .......cccccciiriiinees 4-9
E900030 .......cccccvvrrinnnnns 4-9
E900031 .....coceiiviiieees 4-9
E900032 .......cccciiviririnnes 2-4
E900033 .......cccciiriririnnes 2-4
E900034 .......cccccvvirrirnees 2-4
E900036 .........ccccvvvvrnnnnns 4-9
E900037 .....ccceeeiviriennees 2-4
E900041 ......cccvveeee 4-9,7-22
E900042 ........cceeee 4-9, 7-21
E900043 ......cccciviviiienes 7-22
E900045 .......cccocvrrerenns 7-22
E900048 ........cccuveeee 2-4,4-9
E900049 .......ccccciiiiiinees 4-9
E900051 .....cccovevvviiienens 2-25
E900052 .......ccccvivriienens 2-25
E900055 .......cccueeee 2-4,7-22
E900056 ................ 7-22, 9-1
E900057 .....cccccvrvrnrenens 2-15
E900059 .......cccccvvrinenens 2-15
E900061 ....... 2-4, 2-15, 7-21
E900065 ........ccccvvvrvrenenn 7-20
HO00009 ........ceeeie 2-17
HO000013 ............ 2-17,2-18
HO00015 ............... 6-4, 6-10
HO000018 ............... 6-4, 6-10
HO00019 ..o 2-3
HO00038 ........coeeve 2-25
HO00039 .......oeevvie 2-25
H000040 .........ccennnnee 2-25
H000048 ..................... 2-25
HO000049 ...................... 2-25
HO00051 ......ccceeee 2-25
HO00077 ..ccceeeeeeee 2-17
HO00115 ............... 6-4, 6-10
H000147 ............... 6-4, 6-10
H000148 ............... 6-5, 6-11
HO00191 ... 2-7
H000206 .........cceeennee 2-7
H000219 ............... 1-7, 1-11
H000241 ...... 2-17, 2-18, 9-1
H000271 ..o 5-3
H000279 ............... 6-4, 6-10
H000285 ............... 2-3,2-13
HO00310 ...cceeeeeee 2-21
HO00311 ............... 6-4, 6-10
HO000312 ............... 6-4, 6-10
H000324 ................. 2-3, 2-7
HO000339 ............... 6-4, 6-10
H000344 ....................... 6-4
HO000351 ............... 6-4, 6-10
HO00352 .........ccoeeee 2-7
HO00353 ......cooeviieiee 2-7
HO00363 .........cceeeeee 2-3
HO00370 .....cceeeeeeee 2-3



SECTION 11

Part Number Page
HO00371 .....cccvvvnnee 3-5, 4-10
HO00390 ......ccocevvivirinn. 2-7
HO00412 ..o 2-25
HO00430 .....cccvveeieeeen. 3-5
H000443 ........c..c..... 1-7,1-9
HO00512 ....coocieeeieeeee. 2-7
HO00514 ......ccovvveiireee. 2-7
HOO00516 .......coevvvvirrnen. 2-7
H000524 ................ 6-4, 6-10
HO000536 ................ 6-4, 6-10
HO00542 .......ccevvvverenen. 2-7
HOO0O0558 .......cccevvcvvrennes 1-15
HO00559 .......cccevvivirennes 1-15
HO00580 .......ccceevvvvrrnen. 2-7
HO00602 .........oeevvverennnen. 2-7
HO00609 .......cceeevveeenen. 2-7
HOO03085 .......ccveevevereeen. 5-3
HOO03091 ....oveieeeieeeen. 5-3
HOO03098 .......ccceevvverenen. 5-3
HOO03108 .......coevvivireen, 5-3
HOO3114 ..o, 5-3
HO004005 ........ccceevvveennee 2-21
HO004080 ........cccevvvvrennes 2-22
HO04087 ......cccvvvveveeennes 2-22
HO004089 ........cccevcvvrennes 2-22
H005224 ..........coccvvvnee 2-23
H005232 ................ 2-21, 9-1
H005234 ........ccceevvveennee 2-21
HO005235 .......ccccvvvcverennes 2-27
HO005236 ........ccceevverennes 2-21
HO005237 .....cccvvveveriiennes 2-21
HO005238 .......cccceevvirennee 2-21
HO005239 .......ccccevvviiennes 2-21
H005242 ........ccceevvvennes 2-21
H005243 ......ccovvvveveeeen. 5-3
HO005247 .....cccvveeieeeen. 2-7
HO005250 ......ccocvvvvverennen. 2-7
HO05376 ................. 2-3,2-9
HO05559 .......cocevvivirnen. 2-5
HO05782 .....cccvveeieeeee. 5-3
H900007 .......cceveneeee. 1-3, 5-9
H900013 ....cccvvrneee. 4-4,5-7
H900018 ................ 1-15,5-5
H900019 ................ 1-15,5-5
H900045 .......ccoeevirien. 5-3
H900046 ........ccevvvveennee 2-17
H900047 ..... 2-17, 2-21, 2-22
H900048 ........cccevvvvrennes 2-22
H900049 ................ 6-4, 6-10
H900050 ................ 6-4, 6-10
H900051 ................ 6-6, 6-12
H900052 ................ 6-4, 6-10
H900066 .........cceevvveennee 2-21
oS 7-23
S000009 .....ccoevvvveieennnnne 4-9
S0000271 ....oocvevireeieeinne 3-5
S0000371 ...oovcveerireeieeinne 4-5
S000055 .....ccevcveeeeiierenns 4-4
S000056 ......ccccveeerunennnn 2-27
11-4

PART NUMBER INDEX

Part Number Page Part Number Page
S000116 ....cceeeneeee 3-6, 3-7 | S200175 ..occverieireeieene 3-6
S000118 ....ccveeene 3-6, 5-3 | S200223 .......ccocercveeiene 4-5
S000123 ..o 3-5 | S200226 ......cccocceeiiiieennns 4-4
S000124 ..o 3-5 | S200230 ....ccceevvveeeiiieens 4-5
S000129 ...oooeveiieieeiene 3-5 | S200231 ..cccveviiiiieeieee 4-5
S000142 1-3,1-15,3-4,3-7, | S200233 ......cccevveverrnnnn. 4-5

4-4 S200237 ..oooeeieieeee 3-7
S000145 ....cocvvecieeieenene 4-5 | S200238 ........ccuevnee. 4-5, 9-1
S000178 ...oovievieeeenee 3-7 | S200243 ....ccociiiieeieee 1-3
S000182 ....ccevvenne 1-3,3-6 | S200252 .......cccoveeeiiieennee 1-3
S000187 ..ooeevieieeieeeiene 3-6 | S200253 ....ccoviiiieeieene 1-3
S000188 ....ccevvveeieeeiene 3-6 | S200262 .......cccceerirennenn 2-21
S000189 ...ocvveveiieiieriene 3-6 | S200265 ......cccoveiveeieene 2-4
S000191 ..oiiiieiiieeee 3-5 | S200267 ....ccccvviriereene 2-3
S000227 ....cceveveeeeinene 3-7 | S200268 ........cccerurenenn 2-21
S000233 ....ooeeiieeeeeee 3-5 | S200270 ....ccvvervveeeinnn 2-27
S000234 ......ceeeveeeeeiene 3-5 | S200271 ...occvviiieiieenen, 2-27
S000237 ..ooeieieieeieeiiene 4-4 | S200272 ...cccovviiieeenen, 2-27
S000246 .......cccvveeeenne. 2-27 | S200911 .o 3-6
S000510 ..oovvvvereeieeinene 4-5 | S200999 .....cccociiiiinenns 5-3
S001237 oo 3-5 | S201000 ....ccevvvvrrerrrnne 5-3
S001238 ....ooveiieeeieee 3-5 | S201001 ..oooiiiiieeiiieees 5-3
S001240 ...oooiviiieieeiene 3-5 | S201002 ....ccoovvvviveeienne 5-3
S001241 ..o 3-5 | S201004 ....ccooveviieeienne 1-3
S001286 ......ceeecveeieeriene 1-3 | S201005 ....covcvvevieeeenens 1-3
S001443 ..o 4-5 | S201017 oo 3-4
S001445 .....ocveciieieee 4-4 | S201024 ....ccoviiiieieies 3-4
S001494 ..o 3-6 | S201025 ......cceeeueen. 3-5, 3-6
S001551 oo 1-3 | S201026 .......cccceeeee. 3-5, 3-6
S001594 ....cociiieieee 3-4 | S201027 ....cceeveenneee. 3-5, 3-6
S001613 ..o 1-3 | S201028 .......ccccueeee 3-5, 3-6
S001640 .....ocevecveereenne. 1-15 | S201029 ......cccceenneee. 3-5, 3-6
S001676 ......ceeeveeeenne 2-27 | S201030 .....ccccveeneeee. 3-5, 3-6
S001735 i 5-3 | S201031 ...cocvveiene 3-5, 3-6
S003991 ... 1-7,1-12 | S201032 .....ccccceenneee. 3-5, 3-6
S004000 .....cceevieeeierrienne 1-7 | S201033 ....ccoeeeeenee 3-5, 3-6
S004014 ..o, 1-15 | S201034 .....ccccceenneee. 3-5, 3-6
S004035 .....ccevecveeieeinenne 3-4 | S201035 .....cccccveneeee. 3-5, 3-6
S004039 .....cceecveeieenn. 1-15 | S201036 .....cocvcvvecveenene 3-6
S005049 ....ccoeviieeiee 4-4 | S201037 .ooeveiierieeiieenn 3-6
S005171 i, 2-21 | S201038 ....coecvveeeeieene 3-6
S005172 oo, 2-21 | S201039 ...ccvviievieeeee 3-6
S006615 ....ccvveveeeeinene 1-3 | S201059 ...coovvveiieeeeen, 1-5
S006665 ......ccoecvvevreernnne 1-3 | S201068 .......ccoecvvveeeeeee. 4-4
S006812 .....cceveveeeeinene 1-3 | S201070 ..cceovvveieeeeee. 4-5
S007034 .....coovieeeeeeee 3-4 | S201071 .o 4-5
S007035 ...ooveieieeieeeieene 3-4 | S201072 ..oovveiieeee 4-5
S007036 ....ccevveeeeieenienne 3-4 | S201073 ..oovieiiieeee 4-5
S007037 ..oveeeeveeeeenne 3-7 | S201074 ..cocveiieee 4-5
S007038 ....cccevvveeeeinne 3-7 | S201075 ..covieriiiieeieee 4-5
S007039 ....oovverieeiinne 3-7 | S201076 ...ccveeveerreerene 4-5
S007116 e 3-5 | S201080 ...cccvvvvvveeeiieennes 4-4
S007117 e 3-5 | S201081 ..cocviiiieeeiieee 4-5
S200024 ......coeceeeieenee. 2-21 | S201082 ....coecvveeeeiene 4-5
S200090 ......cceeceeeiieiiene 3-5 | S201083 ....cceevvvvrierieee 4-5
S200092 ......ccecieiiiiiene 3-5 | S201086 ....ccccvvvvverrennn 1-3
S200096 ......ccccceeieiinenne 3-7 | S201091 ..cocvviiiiieeie 2-3
S200097 ...oeeiieeeeee 3-7 | S201582 ....ccvvviieeiiiens 3-6
S200134 ..o 3-4 | S900002 .......ccocevverinennn 1-15

67SL

Part Number Page
S900003 .....cccveveennne. 1-15
S900005 ....ccevcvivieeens 2-27
S900013 ...ccvvvvreereeennn. 1-15
S900014 ....cccvvvveeeeeenen. 1-15
S900015 ..oeiieeiiiiieeee 4-4
S900016 ...oeveeeciiiieeeenae 4-4
S900017  .veeeveeeecee 4-4
S900018 ..ooeveeeiiiieeee 4-4
S900021 ..oveeiiiiiieees 1-15
S900028 ......cccvvveeeeeene. 4-4
S900029 ....oeeecvieeeee 4-4
S900030 ..oeeeeeiiiiiieeenne 4-4
S900031 ..ooovveieieceees 4-4
11000 72 4-4
S900033 ...ooiieeiieeeeee 4-4
S900052 .....cccvvvveeeeeennn. 1-3
S900053 ...ooiieeiiiieeee 1-3
S900054 ...ooeeeiiiiiee, 3-4
S900055 .....cceveereenenne. 2-27
S900056 ....ccevevviieaens 2-27
S900057 vveeiiiiiieees 2-27
S900058 .....cccvveeeeennnn. 2-27
S900059 ....oceeciiiieeens 2-27
S900060 .....cceeuvvereeenns 2-27
S900064 .....cocovvevvenene. 1-15
S900074 ...oooieeieeeee 3-4
S900075 ..eevieeiieeeeee 3-4
S900076 ...cccvvvrereeeeeenn. 3-5
S900078 ...ooeeerieeeenn, 2-27
S900079 ..oeeiiiieee, 2-27
S900155 ...ocoveeeieieens 4-4
S900223 ......coeecieeeeeee 3-5
S900224 ........cccvieveeee 1-7
S900225 .....cccvvvveeeeeenn. 1-7
S900226 .......ccecvvieieenne 1-7
S900227 ..oeeieeeieieee, 1-7
S900229 .....cceccvieeeee 4-4
S900237 ..veeiieeieeeeee 4-5
S900238 .......cccvvveeenns 1-15
S900240 ....ccccvvvvveeeeeene. 3-6
S900241 ......ccccvveeeennn 2-17
S900257 ..eeeieeeieeeee, 3-6
S900258 .....ceecveeveiiennnns 3-6
S900259 ...oeveiiieieeee 3-6
S900260 ....ooeeeviriiieeenns 3-6
S900261 ....cccvvvvvreeeeeene. 3-6
S900262 ......ceeecvvieeeene 3-6
S900263 .....oceeeivieieene 3-6
S900273 ..ooeeiiieeeee, 2-25
S900275 ..ooeiieeiieieee, 4-5
S900331 .veiieeiieieeee 3-4
S900332 ..., 3-4
3121323






3121323

®

An Oshkosh Corporation Company

Corporate Office
JLG Industries, Inc.

1 JLG Drive
McConnellsburg PA. 17233-9533
USA
&= (717) 485-5161
E (717) 485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

B +61265811111

+61 2 65 813058

JLG Latino Americana Ltda.
Rua Eng. Carlos Stevenson,

JLG Industries (UK) Ltd
Bentley House

80-Suite 71 Bentley Avenue
13092-310 Campinas-SP Middleton
Brazil Greater Manchester

M24 2GP - England
B +44 (0)161 654 1000
+44 (0)161 654 1001

& +55 19 3295 0407
+55 19 3295 1025

JLG France SAS

Z.l. de Baulieu

47400 Fauillet

France

2 +33(0)553883170
+33 (0)5 53 88 31 79

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude - Ihlpohl
Germany

2B +49 (0)421 69 350 20

+49 (0)421 69 350 45

JLG Equipment Services Ltd.
Rm 1107 Landmark North Via Po. 22

39 Lung Sum Avenue 20010 Pregnana Milanese - MI
Sheung Shui N. T. Italy

Hong Kong = +39 029 359 5210

@ (852) 2639 5783 +39 029 359 5845

(852) 2639 5797

JLG Industries (ltalia) s.r.l.

Oshkosh-JLG Singapore
Technology Equipment Pte
Ltd

29 Tuas Ave 4,

Jurong Industrial Estate
Singapore, 639379

B +65-6591 9030
+65-6591 9031

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.I. Castellbisbal Sur

08755 Castellbisbal, Barcelona
Spain

2 +34 93772 4700

+34 93 771 1762

JLG Sverige AB
Enkopingsvagen 150
Box 704

SE - 176 27 Jarfalla
Sweden

& +46 (0)850 659 500

+46 (0)850 659 534

www.jlg.com



	SECTION 1 FRAME
	FIGURE 1-1. STEERING INSTALLATION
	FIGURE 1-2. REAR AXLE INSTALLATION
	FIGURE 1-3. WHEEL DRIVE INSTALLATION
	FIGURE 1-4. DRIVE MOTOR ASSEMBLY
	FIGURE 1-5. DRIVE HUB ASSEMBLY
	FIGURE 1-6. LADDER & LEVELING CYLINDERS INSTALLATION

	SECTION 2 GROUND CONTROLS
	FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION
	FIGURE 2-2. MAIN VALVE ASSEMBLY
	FIGURE 2-3. DRIVE VALVE ASSEMBLY (PRIOR TO S/N 1200022933)
	FIGURE 2-4. DRIVE VALVE ASSEMBLY (S/N 1200022933 TO PRESENT)
	FIGURE 2-5. HAND PUMP ASSEMBLY
	FIGURE 2-6. MAIN TERMINAL BOX ASSEMBLY
	FIGURE 2-7. ENGINE SIDE COMPONENTS INSTALLATION
	FIGURE 2-8. ENGINE INSTALLATION
	FIGURE 2-9. FUEL TANK INSTALLATION
	FIGURE 2-10. HOODS INSTALLATION

	SECTION 3 SCISSORS ARMS
	FIGURE 3-1. SCISSORS ARMS INSTALLATION

	SECTION 4 PLATFORM
	FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION
	FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY & INSTALLATION
	FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

	SECTION 5 CYLINDER
	FIGURE 5-1. LIFT CYLINDER ASSEMBLY
	FIGURE 5-2. LEVELING CYLINDER ASSEMBLY
	FIGURE 5-3. PLATFORM EXTENSION CYLINDER ASSEMBLY
	FIGURE 5-4. STEER CYLINDER ASSEMBLY

	SECTION 6 HYDRAULIC
	FIGURE 6-1. HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021262)
	FIGURE 6-2. HYDRAULIC DIAGRAM (S/N 1200021262 TO PRESENT)

	SECTION 7 ELECTRICAL
	FIGURE 7-1. ELECTRICAL SCHEMATIC
	FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

	SECTION 8 DECALS
	FIGURE 8-1. DECAL INSTALLATION

	SECTION 9 RECOMMENDED SERVICE PARTS STOCK
	SECTION 10 SPECIAL OPTIONS
	SECTION 11 PART NUMBER INDEX
	0100011 2-22
	0100019 1-3, 1-5, 1-7, 3-4
	0140011 2-15
	0181847 4-9
	0256789 10-1
	0275418 3-7
	0275419 4-4
	0275420 4-5
	0275444 3-5, 7-21
	0275464 1-5
	0275465 1-3
	0275469 2-27
	0275475 1-7
	0275476 2-5, 2-17
	0275477 2-3
	0275478 1-15
	0275508 1-15
	0275599 2-3, 7-22
	0275613 2-25
	0275614 2-17, 2-21, 7-23
	0275623 3-4
	0275624 3-4, 5-3
	0275639 4-6, 7-20
	0275673 4-9
	0275932 8-4
	0307544 2-7
	0318854 2-7
	0700518 2-27
	0700614 4-5
	0700615 4-5
	0700617 2-3
	0700618 2-17
	0700619 4-5
	0700812 2-27, 3-5
	0700815 2-3
	0700817 1-15, 2-3
	0700818 1-15
	0700820 2-3
	0700833 1-15
	0701014 3-4
	0701016 4-5
	0701018 1-15
	0701022 4-4
	0701024 4-5
	0701025 4-4
	0701217 3-4
	0701222 1-15
	0701630 3-7
	0701631 3-4
	0711230 1-3
	0712022 1-5
	0760408 7-21
	0760505 2-17
	0760508 4-9, 7-20
	0760605 2-4, 2-27, 3-4, 4-5
	0760608 1-15, 2-4, 2-27
	0760610 2-3, 2-4, 4-4, 7-20
	0760805 4-5, 4-6
	0760810 2-3, 2-4, 2-17, 4-5
	0760812 2-3, 2-21, 2-22, 2-27
	0760814 2-3, 2-27
	0760815 2-27, 4-9
	0760817 2-21
	0760819 4-4
	0761006 2-25
	0761010 1-15, 2-3, 2-17, 2- 21, 2-27, 3-7
	0761012 2-3, 2-21, 2-27, 3-7
	0761014 2-17
	0761015 2-3, 3-4, 4-4
	0761016 4-4
	0761210 1-3
	0761214 1-3
	0761215 1-7, 3-4
	0761228 2-21
	0762015 3-4
	0771619 1-7
	0860038 7-21
	0861731 7-21
	0893076 2-7
	1001091075 2-17, 2-18
	1001091513 2-21
	1001091514 2-21
	1001091761 2-27
	1001092080 6-7, 6-12
	1001092405 2-15
	1001092406 2-15
	1001092736 8-4
	1001092749 8-4
	1001092752 8-5
	1001092804 4-4
	1001092805 4-4
	1001093353 2-15
	1001093354 2-15
	1001093355 2-15
	1001093361 2-15
	1001093379 2-15
	1001093793 2-22
	1001093794 2-21
	1001094781 2-5
	1001096366 4-9
	1001096367 4-9
	1001096653 2-27
	1001097369 4-6
	1001097370 4-6
	1001098929 10-1
	1001099040 10-1
	1001099183 7-23
	1001101876 4-5
	1001101879 4-5
	1001101880 4-5
	1001103611 2-3
	1001103745 8-4
	1001105077 7-23
	1001105079 7-23
	1001105080 7-23
	1001105682 7-23
	1001111759 2-3, 2-11
	1001112938 2-15, 9-1
	1001113273 2-3, 2-9
	1001113420 2-21
	1003107 2-7
	1060279 8-4
	1060663 7-21
	1320224 7-21
	1671207 7-21
	1701214 8-4
	1701505 8-4
	1701640 8-4
	1702773 8-4
	1703464 8-5
	1703687 8-4
	1703811 8-4
	1703812 8-4
	1703814 8-4
	1703816 8-4
	1703819 8-4
	1704277 8-4
	1704412 8-4
	1704684 8-4
	1704690 8-4
	1704885 8-4
	1705040 8-4
	1705303 8-4
	1705311 8-4
	1705694 8-4
	1705695 8-4
	1705717 8-5
	1706098 8-5
	1706472 8-4
	1706482 8-4
	1706485 8-4
	1706487 8-4
	1706559 8-4
	1706560 8-4
	1706598 8-4
	1706599 8-4
	1707182 8-4
	1707185 8-4
	1707187 8-4
	1787217 2-3
	2080040 4-5, 8-4
	2140803 6-5, 6-11
	2140807 6-5, 6-11
	2141503 6-5, 6-11
	2141517 6-6, 6-12
	2141908 6-5, 6-11
	2141911 6-5, 6-11
	2142202 6-5, 6-11
	2142203 6-5, 6-11
	2142204 6-5, 6-11
	2142205 6-5, 6-11
	2142206 6-5, 6-11
	2142706 6-4, 6-10
	2142707 6-4, 6-10
	2142708 6-4, 6-10
	2142709 6-4, 6-10
	2142710 6-4, 6-10
	2142711 6-4, 6-10
	2142712 6-4, 6-10
	2142713 6-4, 6-10
	2142714 6-4, 6-10
	2142716 6-5, 6-11
	2142717 6-5, 6-11
	2142719 6-5, 6-11
	2142733 6-6, 6-12
	2142734 6-6, 6-12
	2142735 6-6, 6-12
	2142740 6-6, 6-12
	2142743 6-4, 6-10
	2142744 6-5, 6-11
	2142751 6-5, 6-10
	2142752 6-5, 6-11
	2142804 6-5, 6-11
	2143402 6-5, 6-11
	2143403 6-5, 6-11
	2143404 6-5, 6-11
	2143405 6-5, 6-11
	2143406 6-5, 6-11
	2143507 6-5, 6-11
	2143513 6-5, 6-11
	2143514 6-5, 6-11
	2143516 6-5, 6-11
	2143602 6-5, 6-11
	2143603 6-5, 6-11
	2143605 6-5, 6-11
	2143606 6-5, 6-11
	2143608 6-5, 6-11
	2143703 6-6, 6-12
	2143705 6-5, 6-11
	2143707 6-6, 6-12
	2143717 6-6, 6-12
	2143807 6-6, 6-12
	2144105 6-6, 6-12
	2160016 1-3, 1-15, 3-4, 3-5, 3-7, 4-4
	2221214 6-6, 6-12
	2221222 5-3
	2300014 10-1
	2300029 10-1
	2560141 4-9
	2600281 4-5
	2754350 6-6, 6-12
	2754352 6-6, 6-12
	2754353 6-6, 6-12
	2754354 6-6
	2754356 6-7, 6-13
	2754357 6-7, 6-13
	2754358 6-7, 6-13
	2754359 6-7, 6-13
	2754361 6-6, 6-12
	2754364 6-6, 6-12
	2754366 6-6, 6-12
	2754368 6-6, 6-12
	2754369 6-6, 6-12
	2754372 6-6, 6-12
	2754373 6-6, 6-12
	2754375 6-6
	2754376 6-6, 6-12
	2754377 6-6, 6-12
	2754383 6-7, 6-13
	2754388 6-7, 6-13
	2754390 6-7, 6-13
	2754391 6-7, 6-13
	2754392 6-7, 6-13
	2754393 6-7, 6-13
	2754473 6-6, 6-12
	2754474 6-7, 6-12
	2754475 6-6
	2754476 6-7, 6-13
	2754477 3-5, 6-6, 6-12
	2754479 6-6, 6-12
	2754480 6-6, 6-12
	2754481 6-6
	2754482 6-6, 6-12
	2754483 6-7, 6-13
	2754484 6-7, 6-13
	2754485 6-7, 6-13
	2754486 6-7, 6-13
	2754487 6-7, 6-13
	2754488 6-7, 6-13
	2754489 6-7, 6-13
	2754490 6-7, 6-13
	2754491 6-7, 6-13
	2754492 6-7, 6-13
	2754493 6-7, 6-12
	2754494 6-12
	2754495 6-7, 6-13
	2754516 3-5, 6-6, 6-12
	2755039 6-6, 6-12
	2755040 6-6
	2860030 2-4, 9-1
	2900708 2-17
	2902431 7-21
	2902547 7-22
	2920161 10-1
	3020008 10-1
	3020016 10-1
	320066 2-3
	3290405 2-5, 7-21
	3290505 2-27, 4-9, 7-21
	3290605 2-3, 2-4, 2-17, 2-27, 4-4, 4-5, 7-21
	3290805 2-3, 2-4, 2-21, 2-25, 2-27, 3-4, 4-4, 4- 5, 4-9
	3291001 2-3
	3291005 2-21, 2-27, 3-4, 3-7, 4-4, 4-5
	3291205 2-21
	3291207 3-4
	3291605 3-4, 3-7, 4-4, 4-5
	3331215 1-3
	3332011 1-5
	3440816 3-4
	3520060 4-9
	3760491 4-4
	3760518 4-5
	3820408 2-27, 8-5
	3820510 1-15
	3900294 7-21
	3900376 4-4
	3960605 2-17
	4010414 4-9
	4031510 1-15
	4031605 2-4
	4031612 3-4
	4031709 3-5, 4-9
	4031714 5-3
	4031718 6-12
	4031720 6-12
	4031908 3-4
	4031913 5-3
	4032009 2-22
	4032011 3-7
	4032310 2-17
	4032316 2-17
	4060700 7-21
	4060802 2-4, 4-9
	4060865 10-1
	4360314 2-4, 9-1
	4360387 4-9, 9-1
	4360469 2-4, 9-1
	4360475 2-4, 4-9, 9-1
	4360525 4-9, 9-1
	4360671 2-4, 9-1
	4360693 4-9, 9-1
	4360698 2-4, 4-9, 9-1
	4460071 4-6
	4460121 4-9
	4460138 7-21
	4460226 4-13
	4460259 7-22
	4460260 7-22
	4460265 4-13
	4460266 4-13, 7-22
	4460267 4-13, 7-22
	4460315 7-21
	4460346 7-21
	4460418 7-22
	4460419 7-22
	4460462 7-22
	4460464 7-22, 7-23
	4460465 7-21, 7-22, 7-23
	4460467 10-1
	4460468 7-21
	4460470 4-9
	4460471 4-9
	4460492 7-21
	4460502 7-21
	4460503 7-22
	4460510 10-1
	4460662 7-21
	4460891 7-23
	4460897 7-23
	4520288 1-7
	4740120 4-9
	4811400 2-5
	4811600 2-27, 4-9, 7-21
	4811700 2-3, 2-4, 2-17, 2-27, 4-4, 4-5, 7-21
	4811702 7-21
	4811900 2-3, 2-4, 2-21, 2-27, 3-4, 4-4, 4-5, 4- 9, 4-10
	4811902 4-9
	4812000 2-17, 2-27, 3-4, 3-7, 4-4, 4-5
	4812100 1-3, 2-21, 3-4
	4812300 3-4, 3-7, 4-5
	4831600 2-4, 2-17, 3-4
	4831700 1-15, 2-4, 2-27, 3-4, 4-6, 7-21
	4831900 1-15, 2-3, 2-4, 2-17, 2-21, 2-25, 2-27, 3-5, 4-6
	4832000 1-15, 2-3, 2-4, 2-17, 2-21, 2-22, 2-25, 2-27, 3-4, 3-7
	4832100 1-3, 1-7, 1-15, 2-27, 3-4
	4832300 2-17
	4832500 3-4
	5241600 1-7
	5242000 1-5
	70000020 6-4, 6-10, 9-1
	70000021 6-4, 6-10
	70000054 2-21, 9-1
	70000055 2-23
	70000056 2-23
	70000059 2-22
	70000061 2-23
	70000062 2-23
	70000081 4-13
	70000082 4-13
	70000083 4-13
	70000084 4-13
	70000085 4-13
	70000185 5-3
	70000186 5-3
	70000187 5-3
	70000188 5-3
	70000189 5-3
	70000207 5-3
	70000239 1-11
	70000240 1-11
	70000241 1-11
	70000242 1-11
	70000243 1-11
	70000244 1-11
	70000245 1-11
	70000246 1-11
	70000247 1-11
	70000248 1-11
	70000249 1-11
	70000250 1-11
	70000251 1-11
	70000252 1-11
	70000253 1-11
	70000254 1-11
	70000255 1-11
	70000256 1-11
	70000257 1-12
	70000258 1-12
	70000259 1-12
	70000260 1-12
	70000346 1-12
	70000441 9-1
	70000513 2-13
	70000514 2-13
	70000515 2-13
	70000516 2-13
	70000517 2-13
	70000518 2-13
	70000519 2-13
	70000520 2-13
	70000521 2-13
	70000522 2-13
	70000523 2-13
	70000524 2-13
	70000525 2-13
	70000526 2-13
	70000527 2-13
	70000528 2-13
	70000529 2-13
	70000530 2-13
	70000531 2-13
	70000532 2-13
	70000533 2-13
	70000534 2-13
	70000535 2-13
	70000536 2-13
	70000537 2-13
	70000538 2-13
	70000539 2-13
	70000540 2-13
	70000541 2-13
	70000542 2-13
	70000543 2-13
	70000634 2-5
	70000635 2-5, 9-1
	70000683 4-13
	70000684 4-13
	70000685 4-13
	70000686 4-13
	70000700 5-5
	70000707 5-7
	70000708 5-7
	70000713 5-7
	70000749 5-9
	70000750 5-9
	70000751 5-9
	70000752 5-9
	70000755 5-9
	70000759 5-7
	70000760 5-7
	70000761 5-7
	70000762 5-9
	70000763 5-9
	70000764 5-5
	70000765 5-5
	70000766 5-5
	70000767 5-5
	70000768 5-5
	70000769 5-5
	70000770 5-5
	70000771 5-5
	70000772 5-5
	70000899 2-17, 9-1
	70000902 2-25
	70000924 7-23
	70000925 7-23
	70000926 7-23
	70000938 2-21
	70000939 2-21
	70000940 2-21
	70000941 2-21
	70000942 5-3
	70000952 2-15, 7-20
	70000953 2-15, 7-20
	70000954 2-15, 7-20
	70000955 2-15, 7-20
	70000956 2-15, 7-20
	70001114 2-4
	70001122 2-5
	70001136 2-23
	70001137 2-23
	70001138 2-23
	70001154 7-20
	70001155 7-20
	70001156 7-20
	70001157 7-20
	70001158 7-20
	70001159 7-20
	70001160 7-20
	70001161 7-20
	70001162 7-20
	70001163 7-20
	70001164 7-20
	70001165 7-20
	70001166 7-20
	70001167 7-20
	70001168 7-20
	70001169 7-20
	70001170 7-20
	70001171 7-20
	70001172 7-20
	70001173 7-20
	70001174 7-20
	70001175 7-20
	70001176 7-20
	70001177 7-20
	70001178 7-20
	70001179 7-20
	70001214 7-20
	70001352 2-5, 9-1
	70001353 2-5
	70001355 2-5
	70001762 7-22
	70001763 7-22
	70001764 7-22
	70001765 7-22
	70001859 7-23
	70001860 7-23
	70001861 7-23
	70001938 6-4, 6-10
	70002626 2-21
	70003486 8-4
	70003606 2-11
	70003607 2-11
	70003608 2-11
	70003609 2-11
	70003610 2-11
	70003611 2-11
	70003616 2-15
	70003647 7-23
	70003648 7-23
	7002821 10-1
	7002822 10-1
	7002823 10-1
	7002826 10-1
	7002828 10-1
	7004275 10-1
	7004276 10-1
	7010543 2-3
	7012941 2-3
	7012955 5-3
	7012972 5-3
	7012986 2-3, 5-3, 6-4, 6-10, 9-1
	7012998 5-3, 6-4, 6-10
	7016331 2-22, 9-1
	7016654 10-1
	7017410 6-4, 6-10
	7017414 2-17
	7017444 2-17, 9-1
	7020023 2-22, 9-1
	7020127 1-9
	7020128 1-9
	7020129 1-9
	7020175 2-4, 4-9
	7020176 2-4, 4-9
	7020411 2-22
	7020414 2-22
	7020465 2-22
	7024579 2-23
	7026608 2-22
	7027238 2-22
	7027239 2-23
	7027245 2-23, 9-1
	7027248 2-22
	7027367 4-13
	7027765 4-13
	7027766 4-13
	7027861 1-9
	7027912 2-7
	7027915 2-7
	7027939 1-9
	7027940 1-9
	7027941 1-9
	7028846 2-7
	7028847 2-7
	7028848 2-7
	7028849 2-7
	7028893 2-7
	71001111678 10-1
	71001111685 10-1
	71001111713 10-1
	8003064 2-7
	8005376 2-21
	8007894 2-7
	8007915 2-7
	8007935 2-7
	8007939 2-7
	8007944 2-7
	8007953 2-7
	8007954 2-7
	8007986 2-17, 2-25
	8008750 2-4
	8229236 7-23
	8303891 4-9
	8405204 2-21
	8990147 8-4
	DL0113 2-3
	E000005 7-23
	E000016 3-5, 4-6
	E000044 2-4, 9-1
	E000045 3-5, 4-6
	E000059 2-4, 9-1
	E000063 2-4
	E000072 7-23
	E000083 7-21
	E000084 7-23
	E000102 7-20, 7-21
	E000103 7-21, 7-22
	E000108 7-22
	E000189 2-15, 9-1
	E000214 2-15, 9-1
	E000269 1-15, 3-4
	E000359 1-15, 9-1
	E000375 2-15
	E000376 3-4, 9-1
	E000419 2-15, 4-9
	E000457 2-15, 9-1
	E000481 7-20, 7-21
	E000482 7-21, 7-22
	E001206 2-15
	E001375 2-15, 9-1
	E001376 2-15
	E007404 2-15, 9-1
	E900025 4-9, 4-13, 9-1
	E900026 4-9
	E900028 4-9
	E900029 4-9
	E900030 4-9
	E900031 4-9
	E900032 2-4
	E900033 2-4
	E900034 2-4
	E900036 4-9
	E900037 2-4
	E900041 4-9, 7-22
	E900042 4-9, 7-21
	E900043 7-22
	E900045 7-22
	E900048 2-4, 4-9
	E900049 4-9
	E900051 2-25
	E900052 2-25
	E900055 2-4, 7-22
	E900056 7-22, 9-1
	E900057 2-15
	E900059 2-15
	E900061 2-4, 2-15, 7-21
	E900065 7-20
	H000009 2-17
	H000013 2-17, 2-18
	H000015 6-4, 6-10
	H000018 6-4, 6-10
	H000019 2-3
	H000038 2-25
	H000039 2-25
	H000040 2-25
	H000048 2-25
	H000049 2-25
	H000051 2-25
	H000077 2-17
	H000115 6-4, 6-10
	H000147 6-4, 6-10
	H000148 6-5, 6-11
	H000191 2-7
	H000206 2-7
	H000219 1-7, 1-11
	H000241 2-17, 2-18, 9-1
	H000271 5-3
	H000279 6-4, 6-10
	H000285 2-3, 2-13
	H000310 2-21
	H000311 6-4, 6-10
	H000312 6-4, 6-10
	H000324 2-3, 2-7
	H000339 6-4, 6-10
	H000344 6-4
	H000351 6-4, 6-10
	H000352 2-7
	H000353 2-7
	H000363 2-3
	H000370 2-3
	H000371 3-5, 4-10
	H000390 2-7
	H000412 2-25
	H000430 3-5
	H000443 1-7, 1-9
	H000512 2-7
	H000514 2-7
	H000516 2-7
	H000524 6-4, 6-10
	H000536 6-4, 6-10
	H000542 2-7
	H000558 1-15
	H000559 1-15
	H000580 2-7
	H000602 2-7
	H000609 2-7
	H003085 5-3
	H003091 5-3
	H003098 5-3
	H003108 5-3
	H003114 5-3
	H004005 2-21
	H004080 2-22
	H004087 2-22
	H004089 2-22
	H005224 2-23
	H005232 2-21, 9-1
	H005234 2-21
	H005235 2-27
	H005236 2-21
	H005237 2-21
	H005238 2-21
	H005239 2-21
	H005242 2-21
	H005243 5-3
	H005247 2-7
	H005250 2-7
	H005376 2-3, 2-9
	H005559 2-5
	H005782 5-3
	H900007 1-3, 5-9
	H900013 4-4, 5-7
	H900018 1-15, 5-5
	H900019 1-15, 5-5
	H900045 5-3
	H900046 2-17
	H900047 2-17, 2-21, 2-22
	H900048 2-22
	H900049 6-4, 6-10
	H900050 6-4, 6-10
	H900051 6-6, 6-12
	H900052 6-4, 6-10
	H900066 2-21
	p 7-23
	S000009 4-9
	S000021 3-5
	S000031 4-5
	S000055 4-4
	S000056 2-27
	S000116 3-6, 3-7
	S000118 3-6, 5-3
	S000123 3-5
	S000124 3-5
	S000129 3-5
	S000142 1-3, 1-15, 3-4, 3-7, 4-4
	S000145 4-5
	S000178 3-7
	S000182 1-3, 3-6
	S000187 3-6
	S000188 3-6
	S000189 3-6
	S000191 3-5
	S000227 3-7
	S000233 3-5
	S000234 3-5
	S000237 4-4
	S000246 2-27
	S000510 4-5
	S001237 3-5
	S001238 3-5
	S001240 3-5
	S001241 3-5
	S001286 1-3
	S001443 4-5
	S001445 4-4
	S001494 3-6
	S001551 1-3
	S001594 3-4
	S001613 1-3
	S001640 1-15
	S001676 2-27
	S001735 5-3
	S003991 1-7, 1-12
	S004000 1-7
	S004014 1-15
	S004035 3-4
	S004039 1-15
	S005049 4-4
	S005171 2-21
	S005172 2-21
	S006615 1-3
	S006665 1-3
	S006812 1-3
	S007034 3-4
	S007035 3-4
	S007036 3-4
	S007037 3-7
	S007038 3-7
	S007039 3-7
	S007116 3-5
	S007117 3-5
	S200024 2-21
	S200090 3-5
	S200092 3-5
	S200096 3-7
	S200097 3-7
	S200134 3-4
	S200175 3-6
	S200223 4-5
	S200226 4-4
	S200230 4-5
	S200231 4-5
	S200233 4-5
	S200237 3-7
	S200238 4-5, 9-1
	S200243 1-3
	S200252 1-3
	S200253 1-3
	S200262 2-21
	S200265 2-4
	S200267 2-3
	S200268 2-21
	S200270 2-27
	S200271 2-27
	S200272 2-27
	S200911 3-6
	S200999 5-3
	S201000 5-3
	S201001 5-3
	S201002 5-3
	S201004 1-3
	S201005 1-3
	S201017 3-4
	S201024 3-4
	S201025 3-5, 3-6
	S201026 3-5, 3-6
	S201027 3-5, 3-6
	S201028 3-5, 3-6
	S201029 3-5, 3-6
	S201030 3-5, 3-6
	S201031 3-5, 3-6
	S201032 3-5, 3-6
	S201033 3-5, 3-6
	S201034 3-5, 3-6
	S201035 3-5, 3-6
	S201036 3-6
	S201037 3-6
	S201038 3-6
	S201039 3-6
	S201059 1-5
	S201068 4-4
	S201070 4-5
	S201071 4-5
	S201072 4-5
	S201073 4-5
	S201074 4-5
	S201075 4-5
	S201076 4-5
	S201080 4-4
	S201081 4-5
	S201082 4-5
	S201083 4-5
	S201086 1-3
	S201091 2-3
	S201582 3-6
	S900002 1-15
	S900003 1-15
	S900005 2-27
	S900013 1-15
	S900014 1-15
	S900015 4-4
	S900016 4-4
	S900017 4-4
	S900018 4-4
	S900021 1-15
	S900028 4-4
	S900029 4-4
	S900030 4-4
	S900031 4-4
	S900032 4-4
	S900033 4-4
	S900052 1-3
	S900053 1-3
	S900054 3-4
	S900055 2-27
	S900056 2-27
	S900057 2-27
	S900058 2-27
	S900059 2-27
	S900060 2-27
	S900064 1-15
	S900074 3-4
	S900075 3-4
	S900076 3-5
	S900078 2-27
	S900079 2-27
	S900155 4-4
	S900223 3-5
	S900224 1-7
	S900225 1-7
	S900226 1-7
	S900227 1-7
	S900229 4-4
	S900237 4-5
	S900238 1-15
	S900240 3-6
	S900241 2-17
	S900257 3-6
	S900258 3-6
	S900259 3-6
	S900260 3-6
	S900261 3-6
	S900262 3-6
	S900263 3-6
	S900273 2-25
	S900275 4-5
	S900331 3-4
	S900332 3-4


